Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUMMARY OF APPLICATION IN PLAIN
LANGUAGE FOR TPDES OR TLAP PERMIT
APPLICATIONS

Summary of Application (in plain language) Template and
Instructions for Texas Pollutant Discharge Elimination System
(TPDES) and Texas Land Application (TLAP) Permit
Applications

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS
DOMESTIC WASTEWATER/STORMWATER

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter
39. The information provided in this summary may change during the technical review of the
application and is not a federal enforceable representation of the permit application.

City of Pampa (CN600125389) operates The City of Pampa Wastewater Treatment Facility
(RN101608974), a Wastewater Treatment Facility. The facility is located at 8780 Wastewater
Treatment Rd., in Pampa, Gray County, Texas 79065. Renewal to discharge 3.0 million gallons
per day of treated domestic wastewater.

Discharges from the facility are expected to contain five-day carbonaceous biochemical
oxygen demand (CBOD:), total suspended solids (TSS), ammonia nitrogen (NH;-N), and
Escherichia coli. Additional potential pollutants are included in the Domestic Technical Report
1.0, Section 7. Pollutant Analysis of Treated Effluent and Domestic Worksheet 4.0 in the
permit application package. Process wastewater is treated by an activated sludge process
plant and the treatment units include a bar screen, a grit chamber, racetrack style aeration
basin, final clarifiers, sludge digesters, a belt filter press, chlorine contact chambers and a
dechlorination chamber.

TCEQ-20972 (11/08/2024) Page 1 of 2
Wastewater Individual Permit Application, Plain Language Template



PLANTILLA EN ESPANOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE
TPDES o TLAP

AGUAS RESIDUALES Doméstica /AGUAS PLUVIALES

Fl siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua
pendiente que estd siendo revisada por la Comision de Calidad Ambiental de Texas segun lo
requerido por el Capitulo 39 del Cédigo Administrativo de Texas 30. La informacion
proporcionada en este resumen puede cambiar durante la revision técnica de la solicitud y no
es una representacion ejecutiva fedérale de la solicitud de permiso.

Ciudad de Pampa (CN600125389) opera La Planta de Tratamiento de Aguas Residuales de la
Ciudad de Pampa RN101608974, un Planta de Tratamiento de Aguas Residuales. La
instalacion esta ubicada en 8780 Camino de Tratamiento de Aguas Residuales, en Pampa,
Condado de Gris, Texas Renovacion para descargar 3,0 millones de galones por dia de aguas
residuales domésticas tratadas. Renovacion para descargar 3,0 millones de galones por dia de
aguas residuales domésticas tratadas.

Se espera que las descargas de la instalacion contengan demanda bioquimica de oxigeno
carbonacea a cinco dias (DBO5), solidos suspendidos totales (SST), nitrogeno amoniacal (NH3-
N) y Escherichia coli. Contaminantes potenciales adicionales se incluyen en el Informe Técnico
Domeéstico 1.0, Seccion 7. Analisis de Contaminantes del Efluente Tratado y en la Hoja de
Trabajo Domeéstica 4.0 del paquete de solicitud de permiso. Aguas residuales de proceso. esta
tratado por una planta de proceso de lodos activados y las unidades de tratamiento incluyen
una rejilla, una camara de desarenado, un tanque de aireacion estilo pista de carreras,
clarificadores finales, digestores de lodos, una prensa de filtro de cinta, camaras de contacto
con cloro y una camara de descloracion.

TCEQ-20972 (11/08/2024) Page 2 of 2
Wastewater Individual Permit Application, Plain Language Template



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

NOTICE OF RECEIPT OF APPLICATION AND
INTENT TO OBTAIN WATER QUALITY PERMIT
RENEWAL

PERMIT NO. wQ0010358002

APPLICATION. City of Pampa, P.O. Box 2499, Pampa, Texas 79066, has applied to the Texas
Commission on Environmental Quality (TCEQ) to renew Texas Pollutant Discharge Elimination
System (TPDES) Permit No. WQ0010358002 (EPA L.D. No. TX0027618) to authorize the
discharge of treated wastewater at a volume not to exceed an annual average flow of
3,000,000 gallons per day. The domestic wastewater treatment facility is located at 8780
Wastewater Treatment Road, in the city of Pampa, in Gray County, Texas 79065. The
discharge route is from the plant site to Red Deer Creek; thence to Canadian River Below Lake
Meredith. TCEQ received this application on November 18, 2025. The permit application will
be available for viewing and copying at Pampa City Hall, Administration Office, 200 West
Foster Avenue, Pampa, in Gray County, Texas prior to the date this notice is published in the
newspaper. The application and associated notices are available electronically at the following
webpage: https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-
applications. This link to an electronic map of the site or facility's general location is provided
as a public courtesy and not part of the application or notice. For the exact location, refer to
the application.
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-100.929166,35.572777&level=18

ALTERNATIVE LANGUAGE NOTICE. Alternative language notice in Spanish is available at:
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.
El aviso de idioma alternativo en espanol esta disponible en
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.

ADDITIONAL NOTICE. TCEQ’s Executive Director has determined the application is
administratively complete and will conduct a technical review of the application. After
technical review of the application is complete, the Executive Director may prepare a draft
permit and will issue a preliminary decision on the application. Notice of the Application
and Preliminary Decision will be published and mailed to those who are on the county-
wide mailing list and to those who are on the mailing list for this application. That notice
will contain the deadline for submitting public comments.

PUBLIC COMMENT / PUBLIC MEETING. You may submit public comments or request a
public meeting on this application. The purpose of a public meeting is to provide the
opportunity to submit comments or to ask questions about the application. TCEQ will hold a
public meeting if the Executive Director determines that there is a significant degree of public


https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-100.929166,35.572777&level=18
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications

interest in the application or if requested by a local legislator. A public meeting is not a
contested case hearing.

OPPORTUNITY FOR A CONTESTED CASE HEARING. After the deadline for submitting
public comments, the Executive Director will consider all timely comments and prepare a
response to all relevant and material, or significant public comments. Unless the application
is directly referred for a contested case hearing, the response to comments, and the
Executive Director’s decision on the application, will be mailed to everyone who
submitted public comments and to those persons who are on the mailing list for this
application. If comments are received, the mailing will also provide instructions for
requesting reconsideration of the Executive Director’s decision and for requesting a
contested case hearing. A contested case hearing is a legal proceeding similar to a civil trial
in state district court.

TO REQUEST A CONTESTED CASE HEARING, YOU MUST INCLUDE THE FOLLOWING ITEMS
IN YOUR REQUEST: your name, address, phone number; applicant's name and proposed
permit number; the location and distance of your property/activities relative to the
proposed facility; a specific description of how you would be adversely affected by the
facility in a way not common to the general public; a list of all disputed issues of fact that
you submit during the comment period and, the statement "[I/we] request a contested
case hearing." If the request for contested case hearing is filed on behalf of a group or
association, the request must designate the group’s representative for receiving future
correspondence; identify by name and physical address an individual member of the
group who would be adversely affected by the proposed facility or activity; provide the
information discussed above regarding the affected member’s location and distance from
the facility or activity; explain how and why the member would be affected; and explain
how the interests the group seeks to protect are relevant to the group’s purpose.

Following the close of all applicable comment and request periods, the Executive Director will
forward the application and any requests for reconsideration or for a contested case hearing
to the TCEQ Commissioners for their consideration at a scheduled Commission meeting.

The Commission may only grant a request for a contested case hearing on issues the
requestor submitted in their timely comments that were not subsequently withdrawn. If a
hearing is granted, the subject of a hearing will be limited to disputed issues of fact or
mixed questions of fact and law relating to relevant and material water quality concerns
submitted during the comment period.

TCEQ may act on an application to renew a permit for discharge of wastewater without
providing an opportunity for a contested case hearing if certain criteria are met.

MAILING LIST. If you submit public comments, a request for a contested case hearing or a
reconsideration of the Executive Director’s decision, you will be added to the mailing list for
this specific application to receive future public notices mailed by the Office of the Chief
Clerk. In addition, you may request to be placed on: (1) the permanent mailing list for a
specific applicant name and permit number; and/or (2) the mailing list for a specific county.
If you wish to be placed on the permanent and/or the county mailing list, clearly specify
which list(s) and send your request to TCEQ Office of the Chief Clerk at the address below.



INFORMATION AVAILABLE ONLINE. For details about the status of the application, visit the
Commissioners’ Integrated Database at www.tceq.texas.gov/goto/cid. Search the database
using the permit number for this application, which is provided at the top of this notice.

AGENCY CONTACTS AND INFORMATION. All public comments and requests must be
submitted either electronically at https://www14.tceq.texas.gov/epic/eComment/, or in
writing to the Texas Commission on Environmental Quality, Office of the Chief Clerk, MC-105,
P.O. Box 13087, Austin, Texas 78711-3087. Please be aware that any contact information you
provide, including your name, phone number, email address and physical address will
become part of the agency’s public record. For more information about this permit
application or the permitting process, please call the TCEQ Public Education Program, Toll
Free, at 1-800-687-4040 or visit their website at www.tceq.texas.gov/goto/pep. Si desea
informacion en Espaiiol, puede llamar al 1-800-687-4040.

Further information may also be obtained from City of Pampa at the address stated above or
by calling Mr. Gary Turley, Director of Public Works, at 806-669-5750.

Issuance Date: December 15, 2025


http://www.tceq.texas.gov/goto/cid
https://www14.tceq.texas.gov/epic/eComment/
http://www.tceq.texas.gov/goto/pep

Comision de Calidad Ambiental del Estado de Texas

AVISO DE RECIBO DE LA SOLICITUD Y
EL INTENTO DE OBTENER PERMISO PARA LA CALIDAD DEL AGUA
RENOVACION

PERMISO NO. wQ0010358002

SOLICITUD. Ciudad de Pampa, Apartado Postal 2499, Pampa, Texas 79066, ha solicitado a la
Comision de Calidad Ambiental del Estado de Texas (TCEQ) para renovar el Permiso No.
WQ0010358002 (EPA I.D. No. TX0027618) del Sistema de Eliminacion de Descargas de
Contaminantes de Texas (TPDES) para autorizar la descarga de aguas residuales tratadas en
un volumen que no sobrepasa un flujo promedio anual de 3.000.000 galones por dia. La
planta esta ubicada 8780 Camino del Tratamiento de Aguas Residuales en el Condado de
Gray, Texas 79065. La ruta de descarga es del sitio de la planta a Arroyo Red Deer; de alli al
rio Canadian por debajo del lago Meredith. La TCEQ recibio esta solicitud el 18 de noviembre
de 2025. La solicitud para el permiso estara disponible para leerla y copiarla en Ayuntamiento
de Pampa, Oficina de Administracion, 200 West Foster Avenue, Pampa, en el Condado de
Gray, Texas antes de la fecha de publicacion de este aviso en el periodico. La solicitud y los
avisos asociados estan disponibles electronicamente en la siguiente pagina
web:https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.
Este enlace a un mapa electrénico de la ubicacion general del sitio o de la instalacion es
proporcionado como una cortesia y no es parte de la solicitud o del aviso. Para la ubicacion
exacta, consulte la solicitud.
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-100.929166,35.572777&level=18

AVISO DE IDIOMA ALTERNATIVO. El aviso de idioma alternativo en espafnol esta disponible
en https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.

AVISO ADICIONAL. El Director Ejecutivo de la TCEQ ha determinado que la solicitud es
administrativamente completa y conducira una revision técnica de la solicitud. Después de
completar la revision técnica, el Director Ejecutivo puede preparar un borrador del permiso y
emitira una Decision Preliminar sobre la solicitud. El aviso de la solicitud y la decision
preliminar seran publicados y enviado a los que estan en la lista de correo de las personas
a lo largo del condado que desean recibir los avisos y los que estan en la lista de correo
que desean recibir avisos de esta solicitud. El aviso dara la fecha limite para someter
comentarios publicos.

COMENTARIO PUBLICO / REUNION PUBLICA. Usted puede presentar comentarios publicos
o pedir una reunion publica sobre esta solicitud. El propo6sito de una reunion publica es dar
la oportunidad de presentar comentarios o hacer preguntas acerca de la solicitud. La TCEQ


https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-100.929166,35.572777&level=18
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications

realiza una reunion publica si el Director Ejecutivo determina que hay un grado de interés
publico suficiente en la solicitud o si un legislador local lo pide. Una reunion publica no es
una audiencia administrativa de lo contencioso.

OPORTUNIDAD DE UNA AUDIENCIA ADMINISTRATIVA DE LO CONTENCIOSO. Después
del plazo para presentar comentarios publicos, el Director Ejecutivo considerara todos los
comentarios apropiados y preparara una respuesta a todo los comentarios publicos
esenciales, pertinentes, o significativos. A menos que la solicitud haya sido referida
directamente a una audiencia administrativa de lo contencioso, la respuesta a los
comentarios y la decision del Director Ejecutivo sobre la solicitud seran enviados por
correo a todos los que presentaron un comentario publico y a las personas que estan en la
lista para recibir avisos sobre esta solicitud. Si se reciben comentarios, el aviso también
proveera instrucciones para pedir una reconsideracion de la decision del Director
Ejecutivo y para pedir una audiencia administrativa de lo contencioso. Una audiencia
administrativa de lo contencioso es un procedimiento legal similar a un procedimiento legal
civil en un tribunal de distrito del estado.

PARA SOLICITAR UNA AUDIENCIA DE CASO IMPUGNADO, USTED DEBE INCLUIR EN SU
SOLICITUD LOS SIGUIENTES DATOS: su nombre, direccion, y numero de teléfono; el
nombre del solicitante y niumero del permiso; la ubicacion y distancia de su
propiedad/actividad con respecto a la instalacion; una descripcion especifica de la forma
como usted seria afectado adversamente por el sitio de una manera no comun al publico
en general; una lista de todas las cuestiones de hecho en disputa que usted presente
durante el periodo de comentarios; y la declaracion "[Yo/nosotros] solicito/solicitamos
una audiencia de caso impugnado". Si presenta la peticioOn para una audiencia de caso
impugnado de parte de un grupo o asociacion, debe identificar una persona que
representa al grupo para recibir correspondencia en el futuro; identificar el nombre y la
direccion de un miembro del grupo que seria afectado adversamente por la planta o la
actividad propuesta; proveer la informacion indicada anteriormente con respecto a la
ubicacion del miembro afectado y su distancia de la planta o actividad propuesta; explicar
como y porqué el miembro seria afectado; y explicar como los intereses que el grupo
desea proteger son pertinentes al proposito del grupo.

Después del cierre de todos los periodos de comentarios y de peticion que aplican, el Director
Ejecutivo enviara la solicitud y cualquier peticion para reconsideracion o para una audiencia
de caso impugnado a los Comisionados de la TCEQ para su consideracion durante una
reunion programada de la Comision.

La Comision solo puede conceder una solicitud de una audiencia de caso impugnado sobre
los temas que el solicitante haya presentado en sus comentarios oportunos que no fueron
retirados posteriormente. Si se concede una audiencia, el tema de la audiencia estara
limitado a cuestiones de hecho en disputa o cuestiones mixtas de hecho y de derecho
relacionadas a intereses pertinentes y materiales de calidad del agua que se hayan
presentado durante el periodo de comentarios. Si ciertos criterios se cumplen, la TCEQ
puede actuar sobre una solicitud para renovar un permiso sin proveer una oportunidad de
una audiencia administrativa de lo contencioso.

LISTA DE CORREO. Si somete comentarios publicos, un pedido para una audiencia
administrativa de lo contencioso o una reconsideracion de la decision del Director Ejecutivo,



la Oficina del Secretario Principal enviara por correo los avisos publicos en relacion con la
solicitud. Ademas, puede pedir que la TCEQ ponga su nombre en una o mas de las listas
correos siguientes (1) la lista de correo permanente para recibir los avisos del solicitante
indicado por nombre y nimero del permiso especifico y/o (2) la lista de correo de todas las
solicitudes en un condado especifico. Si desea que se agrega su nombre en una de las listas
designe cual lista(s) y envia por correo su pedido a la Oficina del Secretario Principal de la
TCEQ.

INFORMACION DISPONIBLE EN LINEA. Para detalles sobre el estado de la solicitud, favor de
visitar la Base de Datos Integrada de los Comisionados en www.tceq.texas.gov/goto/cid. Para
buscar en la base de datos, utilizar el nimero de permiso para esta solicitud que aparece en
la parte superior de este aviso.

CONTACTOS E INFORMACION A LA AGENCIA. Todos los comentarios publicos y
solicitudes deben ser presentadas electronicamente via
http://wwwl4.tceq.texas.gov/epic/eComment/o por escrito dirigidos a la Comision de
Texas de Calidad Ambiental, Oficial de la Secretaria (Office of Chief Clerk), MC-105, P.O.
Box 13087, Austin, Texas 78711-3087. Tenga en cuenta que cualquier informacién personal
que usted proporcione, incluyendo su nombre, nimero de teléfono, direccion de correo
electronico y direccion fisica pasaran a formar parte del registro publico de la Agencia. Para
obtener mas informaciéon acerca de esta solicitud de permiso o el proceso de permisos, llame
al programa de educacion publica de la TCEQ, gratis, al 1-800-687-4040. Si desea informacion
en Espanol, puede llamar al 1-800-687-4040.

También se puede obtener informacion adicional del Ciudad de Pampa a la direccion indicada
arriba o llamando a Sr. Gary Turley, Director de Obras Publicas, al 806-669-5750.

Fecha de emision: 15 de diciembre de 2025


http://www.tceq.texas.gov/goto/cid
http://www14.tceq.texas.gov/epic/eComment/

Complete and submit this checklist with the application.

APPLICANT NAME: City of Pampa

PERMIT NUMBER (If new, leave blank): WQ0010358002 TX0027618
Indicate if each of the following items is included in your application.

Administrative Report 1.0
Administrative Report 1.1
SPIF

Core Data Form

Summary of Application (PLS)
Public Involvement Plan Form
Technical Report 1.0
Technical Report 1.1
Worksheet 2.0

Worksheet 2.1

Worksheet 3.0

Worksheet 3.1

Worksheet 3.2

Worksheet 3.3

Worksheet 4.0

Worksheet 5.0

Worksheet 6.0

Worksheet 7.0

For TCEQ Use Only
Segment Number

Y

N ODDODREEBEEIODOREBITZR KB D KX

0 X K

N

X O

OO0 0 KXKNKXODONX OxgORXODOO

X

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

DOMESTIC WASTEWATER PERMIT APPLICATION

Expiration Date
Permit Number

Y N
Original USGS Map X 0O
Affected Landowners Map O
Landowner Disk or Labels X 0O
Buffer Zone Map X O
Flow Diagram O
Site Drawing X 0O
Original Photographs O
Design Calculations O
Solids Management Plan ]
Water Balance O
County
Region
Page 1 of 18

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report



Attachment List

ltem [Attachment Description Document Location
A Core Data Form Admin Section 3C

B Summary of Application in Plain Language Admin Section 8F

C Supplemental Permit Information Form Admin Before Checklist
D Original USGS Map Admin End

E Landowner Map Admin End

F Landowner Labels Admin End

G Buffer Zone Map Admin End

H Process Flow Diagram Admin End

I Site Drawing 1 Admin End

J Site Drawing 2 Admin End

K Solids Management Plan Admin End

L Current Operating Phase Tech 1.0 Section 2A
M Process Flow Diagram Tech 1.0 Section 2C
N Site Drawing Tech 1.0 Section 3
) Annual Croping Plan Tech 3.0 Section 5
P Maps 1-5 Tech 3.0 Section 6
Q Soil Map and Soil Analyses Tech 3.0 Section 8
R CFR 435 Tech 6.0 Section 3A




TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 2 of 18



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

DOMESTIC WASTEWATER PERMIT APPLICATION
ADMINISTRATIVE REPORT 1.0

For any questions about this form, please contact the Applications Review and Processing

Team at 512-239-4671.

Section 1. Application Fees (Instructions Page 26)

Indicate the amount submitted for the application fee (check only one).

Flow New/Major Amendment Renewal

<0.05 MGD $350.00 O $315.00 O
>0.05 but <0.10 MGD $550.00 O $515.00 0
>0.10 but <0.25 MGD $850.00 O $815.00 O
>0.25 but <0.50 MGD $1,250.00 0 $1,215.00 O
>0.50 but <1.0 MGD $1,650.00 O $1,615.00 O
>1.0 MGD $2,050.00 O $2,015.00 X

Minor Amendment (for any flow) $150.00 I

Payment Information:
Mailed Check/Money Order Number:
Check/Money Order Amount: $2015.00
Name Printed on Check: City of Pampa
EPAY Voucher Number: Click to enter text.
Copy of Payment Voucher enclosed? Yes O

Section 2.

a. Check the box next to the appropriate authorization type.
Publicly Owned Domestic Wastewater
[1 Privately-Owned Domestic Wastewater

O Conventional Water Treatment

b. Check the box next to the appropriate facility status.
Active O Inactive

Type of Application (Instructions Page 26)

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report

Page 3 0of 18



¢. Check the box next to the appropriate permit type.
TPDES Permit
O TLAP
[1 TPDES Permit with TLAP component
0 Subsurface Area Drip Dispersal System (SADDS)

d. Check the box next to the appropriate application type

Ll New

O Major Amendment with Renewal O Minor Amendment with Renewal

O Major Amendment without Renewal O Minor Amendment without Renewal
Renewal without changes O Minor Modification of permit

e. For amendments or modifications, describe the proposed changes: Click to enter text.

f. For existing permits:
Permit Number: WQO0O0 10358002
EPA 1.D. (TPDES only): TX 0027618
Expiration Date: 05-17-2026

Section 3. Facility Owner (Applicant) and Co-Applicant Information

(Instructions Page 26)

A. The owner of the facility must apply for the permit.
What is the Legal Name of the entity (applicant) applying for this permit?

City of Pampa

(The legal name must be spelled exactly as filed with the Texas Secretary of State, County, or in
the legal documents forming the entity.)

If the applicant is currently a customer with the TCEQ, what is the Customer Number (CN)?
You may search for your CN on the TCEQ website at http://www15.tceq.texas.gov/crpub/

CN: CN60025389

What is the name and title of the person signing the application? The person must be an
executive official meeting signatory requirements in 30 TAC § 305.44.

Prefix: Mr. Last Name, First Name: Borger, Mike
Title: Mayor Credential: Click to enter text.

B. Co-applicant information. Complete this section only if another person or entity is required
to apply as a co-permittee.

What is the Legal Name of the co-applicant applying for this permit?
NA

(The legal name must be spelled exactly as filed with the TX SOS, with the County, or in the
legal documents forming the entity.)

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 4 of 18



If the co-applicant is currently a customer with the TCEQ, what is the Customer Number (CN)?
You may search for your CN on the TCEQ website at: http://www15.tceq.texas.gov/crpub/

CN: NA

What is the name and title of the person signing the application? The person must be an
executive official meeting signatory requirements in 30 TAC § 305.44.

Prefix: NA Last Name, First Name: NA
Title: NA Credential: NA
Provide a brief description of the need for a co-permittee: NA

C. Core Data Form

Complete the Core Data Form for each customer and include as an attachment. If the
customer type selected on the Core Data Form is Individual, complete Attachment 1 of
Administrative Report 1.0. Core Data Form

Section 4. Application Contact Information (Instructions Page 27)

This is the person(s) TCEQ will contact if additional information is needed about this
application. Provide a contact for administrative questions and technical questions.

A. Prefix: Mr. Last Name, First Name: Turley, Gary
Title: Director of Public Works Credential: Click to enter text.
Organization Name: City of Pampa
Mailing Address: PO Box 2499 City, State, Zip Code: Pampa, TX 79066-2499
Phone No.: 806-669-5705 E-mail Address: gturley@citofpampa.org
Check one or both: X  Administrative Contact Technical Contact
B. Prefix: Mr. Last Name, First Name: Friend, Justin
Title: Project Manager Credential: Click to enter text.
Organization Name: Jacobs
Mailing Address: PO Box 2332 City, State, Zip Code: Pampa, TX 79066-2332
Phone No.: 806-669-5830 E-mail Address: justin.friend@jacobs.com
Check one or both: X  Administrative Contact Technical Contact

Section 5. Permit Contact Information (Instructions Page 27)

Provide the names and contact information for two individuals that can be contacted
throughout the permit term.

A. Prefix: Mr. Last Name, First Name: Turley, Gary
Title: Director of Public Works Credential: Click to enter text.
Organization Name: City of Pampa
Mailing Address: PO Box 2499 City, State, Zip Code: Pampa, TX 70066-2499
Phone No.: 806-669-5750 E-mail Address: gturley@cityofpampa.org

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 5 of 18



TCEQ Use Only

TCEQ Core Data Form

For detailed instructions on completing this form, please read the Core Data Form Instructions or call 512-239-5175.

SECTION I: General Information

1. Reason for Submission (If other is checked please describe in space provided.)

[0 New Permit, Registration or Authorization (Core Data Form should be submitted with the program application.)

Renewal (Core Data Form should be submitted with the renewal form)

[1 other

2. Customer Reference Number (if issued)

Follow this link to search

for CN or RN numbers in

CN 600125389

Central Registry**

SECTION II: Customer Information

3. Regulated Entity Reference Number (if issued)

RN 101608974

4. General Customer Information 5. Effective Date for Customer Information Updates (mm/dd/yyyy)

[___] New Customer & Update to Customer Information

[ change in Regulated Entity Ownership

[Jchange in Legal Name (Verifiable with the Texas Secretary of State or Texas Comptroller of Public Accounts)

The Customer Name submitted here may be updated automatically based on what is current and active with the Texas Secretary of State
(50S) or Texas Comptroller of Public Accounts (CPA).

6. Customer Legal Name (if an individual, print last name first: eg: Doe, John)

If new Customer, enter previous Customer below:

City of Pampa
7. TX SOS/CPA Filing Number 8. TX State Tax ID (11 digits) 9. Federal Tax ID 10. DUNS Number (if
applicable)
1-75-600063 {9 digits)
75-60006334
11. Type of Customer: [J Corporation [ ndividual Partnership: [ ] General [] Limited
Government: [X] City [] County [] Federal [] Local [] State ['] Other 1 sole Proprietorship [ other:

12. Number of Employees

[do-20 [J21-100 [X101-250 []251-500

{1501 and higher

13. Independently Owned and Operated?

Yes O no

14. Customer Role (Proposed or Actual) — as it relates to the Regulated Entity listed on this form. Please check one of the following

Clowner [] operator X owner & Operator [l
[Joccupational Licensee ] Responsible Party [J vcp/BsA Applicant ’
City of Pampa
15. Mailing
P. O. Box 2499
Address:
City Pampa State X ZIP 79066 2IP+4 2499

16. Country Mailing Information (if outside USA)

17. E-Mail Address (if applicable)

TCEQ-10400 (11/22)

Page 10of 3




18. Telephone Number

{ 806 ) 669-5750

19. Extension or Code

20. Fax Number (if applicable)

( 806 ) 669-5767

SECTION III: Requlated Entity Information

1 New Regulated Entity [ ] Update to Regulated Entity Name

21. General Regulated Entity Information (If ‘New Regulated Entity” is selected, a new permit application is also required.)

[X] Update to Regulated Entity Information

as Inc, LP, or LLC).

The Regulated Entity Name submitted may be updated, in order to meet TCEQ Core Data Standards (removal of organizational endings such

22. Regulated Entity Name (Enter name of the site where the regulated action is taking place.)

The City of Pampa Wastewater Treatment Facility

23. Street Address of

the Regulated Entity: 8780 Wastewater Treatment Rd.
(No PO Boxes) "

City Pampa State X Zip 79065 ZIP+4
24. County

If no Street Address is provided, fields 25-28 are required.

25. Description to

Physical Location:

26. Nearest City

State Nearest ZIP Code

Pampa

TX 79066

Latitude/Longitude are required and may be added/updated to meet TCEQ Core Data Standards. (Geocoding of the Physical Address may be
used to supply coordinates where none have been provided or to gain accuracy).

27. Latitude (N) In Decimal:

35.572500

28. Longitude (W) In Decimal: -100.928333

Degrees

Minutes

Seconds

Degrees Minutes Seconds

29. Primary SIC Code

30. Secondary SIC Code

31. Primary NAICS Code 32, Secondary NAICS Code

(5 or 6 digits)

(4 digits) (4 digits) (5 or 6 digits)
4952 22132
33. What is the Primary Business of this entity? (Do not repeat the SIC or NAICS description.)
Sewage Treatment Facility
34, Mailing

P. O. Box 2332
Address:

City Pampa State ™ ZIP 79066 ZIP+4

35. E-Mail Address:

justin.friend@jacobs.com

36. Telephone Number

37. Extension or Code

38. Fax Number (if applicable)

(860 ) 669-5830

(806 ) 669-5832

TCEQ-10400 (11/22)

Page 2 of 3




39. TCEQ Programs and ID Numbers Check all Programs and write in the permits/registration numbers that will be affected by the updates submitted on this
form. See the Core Data Form instructions for additional guidance.

[[] bam Safety [ Districts ] Edwards Aquifer ] Emissions Inventory Air [] Industrial Hazardous Waste

[:l New Source

"1 Municipal Solid Waste . i [[] ossk D Petroleum Storage Tank [ pws
Review Air

Sludge [ Storm Water [ Title V Air [ Tires [ ] Used Oil

[ voluntary Cleanup Wastewater [] wastewater Agriculture ] water Rights [] other:

SECTION 1IV: Preparer Information

40. Name: Justin Friend 41. Title: Project Manager
42, Telephone Number 43. Ext./Code 44. Fax Number 45. E-Mail Address
(806 ) 669-5830 (806 ) 669-5832 justin.friend @jacobs.com

SECTION V: Authorized Signature

46. By my signature below, I certify, to the best of my knowledge, that the information provided in this form is true and complete, and that I have signature authority
to submit this form on behalf of the entity specified in Section I, Field 6 and/or as required for the updates to the ID numbers identified in field 39.

Company: City of Pampa Job Title: Director of Public Works
Name (In Print): Gary Turley Phone: (806 ) 669- 5750
Signature:

Aoy T T o = | o /wlas
= 7 / 7

TCEQ-10400 (11/22) Page 3 of 3




B. Prefix: Mr. Last Name, First Name: Friend, Justin

Title: Project Manager Credential: Click to enter text.

Organization Name: Jacobs

Mailing Address: PO Box 2332 City, State, Zip Code: Pampa, TX 70066-2332
Phone No.: 80-669-5830 E-mail Address: justinfriend.jacobs.com

Section 6. Billing Contact Information (Instructions Page 27)

The permittee is responsible for paying the annual fee. The annual fee will be assessed to
permits in effect on September 1 of each year. The TCEQ will send a bill to the
address provided in this section. The permittee is responsible for terminating the permit
when it is no longer needed (using form TCEQ-20029).

Prefix: Mrs. Last Name, First Name: Daniels, Theresa

Title: Director of Finance Credential: Click to enter text.

Organization Name: City of Pampa

Mailing Address: PO Box 2499 City, State, Zip Code: Pampa, TX 79066-2499
Phone No.: 806-669-5735 E-mail Address: tdaniels@cityofpampa.org

Section 7. DMR/MER Contact Information (Instructions Page 27)

Provide the name and complete mailing address of the person delegated to receive and
submit Discharge Monitoring Reports (DMR) (EPA 3320-1) or maintain Monthly Effluent
Reports (MER).

Prefix: Mr. Last Name, First Name: Turley, Gary

Title: Director of Public Works Credential: Click to enter text.

Organization Name: City of Pampa

Mailing Address: PO Box 2499 City, State, Zip Code: Pampa, TX 79066-2499
Phone No.: 806-669-5750 E-mail Address: gturley@cityofpampa.org

Section 8. Public Notice Information (Instructions Page 27)

A. Individual Publishing the Notices
Prefix: Mr. Last Name, First Name: Turley, Gary
Title: Director of Public Works Credential: Click to enter text.

Organization Name: City of Pampa

Mailing Address: PO Box 2499 City, State, Zip Code: Pampa, TX 79066-2499
Phone No.: 806-669-5750 E-mail Address: gturley@cityofpampa.org

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 6 of 18



B. Method for Receiving Notice of Receipt and Intent to Obtain a Water Quality Permit
Package

Indicate by a check mark the preferred method for receiving the first notice and instructions:
X E-mail Address
O Fax
X Regular Mail
C. Contact permit to be listed in the Notices
Prefix: Mr. Last Name, First Name: Turley, Gary
Title: Director of Public Works Credential: Click to enter text.
Organization Name: City of Pampa

Mailing Address: PO Box 2499 City, State, Zip Code: Pampa, TX 79066-2499
Phone No.: 806-669-5750 E-mail Address: gturley@cityofpampa.org

D. Public Viewing Information

If the facility or outfall is located in more than one county, a public viewing place for each
county must be provided.

Public building name: City Hall

Location within the building: Administration Office
Physical Address of Building: 201 West Kingsmill
City: Pampa County: Gray

Contact (Last Name, First Name): Turley, Gary
Phone No.: 806-669-5750 Ext.: Click to enter text.
E. Bilingual Notice Requirements

This information is required for new, major amendment, minor amendment or minor
modification, and renewal applications.

This section of the application is only used to determine if alternative language notices will
be needed. Complete instructions on publishing the alternative language notices will be in
your public notice package.

Please call the bilingual/ESL coordinator at the nearest elementary and middle schools and
obtain the following information to determine whether an alternative language notices are
required.

1. Is a bilingual education program required by the Texas Education Code at the elementary
or middle school nearest to the facility or proposed facility?

Yes O No
If no, publication of an alternative language notice is not required; skip to Section 9
below.

2. Are the students who attend either the elementary school or the middle school enrolled in
a bilingual education program at that school?

X Yes O No

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 7 of 18



3. Do the students at these schools attend a bilingual education program at another
location?

X Yes O No
4. Would the school be required to provide a bilingual education program but the school has
waived out of this requirement under 19 TAC §89.1205(g)?
O Yes X No
5. If the answer is yes to question 1, 2, 3, or 4, public notices in an alternative language are
required. Which language is required by the bilingual program? Spanish
Summary of Application in Plain Language Template

Complete the F. Summary of Application in Plain Language Template (TCEQ Form 20972),
also known as the plain language summary or PLS, and include as an attachment.

Attachment: Summary of application in Plain Language

Public Involvement Plan Form

Complete the Public Involvement Plan Form (TCEQ Form 20960) for each application for a
new permit or major amendment to a permit and include as an attachment.

Attachment: Click to enter text.

Section 9. Regulated Entity and Permitted Site Information (Instructions

C.

Page 29)

If the site is currently regulated by TCEQ, provide the Regulated Entity Number (RN) issued to
this site. RN 101608974

Search the TCEQ’s Central Registry at http://wwwl5.tceq.texas.gov/crpub/ to determine if
the site is currently regulated by TCEQ.

Name of project or site (the name known by the community where located):

City of Pampa WWTP
Owner of treatment facility: City of Pampa

Ownership of Facility: Public O Private O Both [0 Federal

. Owner of land where treatment facility is or will be:

Prefix: Click to enter text. Last Name, First Name: City of Pampa

Title: Click to enter text. Credential: Click to enter text.

Organization Name: City of Pampa

Mailing Address: PO Box 2499 City, State, Zip Code: Pampa, TX 790066-2499
Phone No.: 806-669-5750 E-mail Address: gturley@cityofpampa.org

If the landowner is not the same person as the facility owner or co-applicant, attach a lease
agreement or deed recorded easement. See instructions.

Attachment: NA

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 8 of 18



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUMMARY OF APPLICATION IN PLAIN
LANGUAGE FOR TPDES OR TLAP PERMIT
APPLICATIONS

Summary of Application (in plain language) Template and
Instructions for Texas Pollutant Discharge Elimination System
(TPDES) and Texas Land Application (TLAP) Permit
Applications

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS
DOMESTIC WASTEWATER/STORMWATER

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter
39. The information provided in this summary may change during the technical review of the
application and is not a federal enforceable representation of the permit application.

City of Pampa (CN600125389) operates The City of Pampa Wastewater Treatment Facility
(RN101608974), a Wastewater Treatment Facility. The facility is located at 8780 Wastewater
Treatment Rd., in Pampa, Gray County, Texas 79065. Renewal to discharge 3.0 million gallons
per day of treated domestic wastewater.

Discharges from the facility are expected to contain five-day carbonaceous biochemical
oxygen demand (CBOD:;), total suspended solids (TSS), ammonia nitrogen (NH;-N), and
Escherichia coli. Additional potential pollutants are included in the Domestic Technical Report
1.0, Section 7. Pollutant Analysis of Treated Effluent and Domestic Worksheet 4.0 in the
permit application package. Process wastewater is treated by an activated sludge process
plant and the treatment units include a bar screen, a grit chamber, racetrack style aeration
basin, final clarifiers, sludge digesters, a belt filter press, chlorine contact chambers and a
dechlorination chamber.

TCEQ-20972 (11/08/2024) Page 1 of 2
Wastewater Individual Permit Application, Plain Language Template



PLANTILLA EN ESPANOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE
TPDES o TLAP

AGUAS RESIDUALES Doméstica /AGUAS PLUVIALES

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua
pendiente que estd siendo revisada por la Comision de Calidad Ambiental de Texas segun lo
requerido por el Capitulo 39 del Cédigo Administrativo de Texas 30. La informacion
proporcionada en este resumen puede cambiar durante la revision técnica de la solicitud y no
es una representacion ejecutiva fedérale de la solicitud de permiso.

Ciudad de Pampa (CN600125389) opera La Planta de Tratamiento de Aguas Residuales de la
Ciudad de Pampa RN101608974, un Planta de Tratamiento de Aguas Residuales. La
instalacion esta ubicada en 8780 Camino de Tratamiento de Aguas Residuales, en Pampa,
Condado de Gris, Texas Renovacion para descargar 3,0 millones de galones por dia de aguas
residuales domésticas tratadas. Renovacion para descargar 3,0 millones de galones por dia de
aguas residuales domésticas tratadas.

Se espera que las descargas de la instalacion contengan demanda bioquimica de oxigeno
carbonacea a cinco dias (DBO5), solidos suspendidos totales (SST), nitrogeno amoniacal (NH3-
N) y Escherichia coli. Contaminantes potenciales adicionales se incluyen en el Informe Técnico
Domeéstico 1.0, Seccion 7. Analisis de Contaminantes del Efluente Tratado y en la Hoja de
Trabajo Domeéstica 4.0 del paquete de solicitud de permiso. Aguas residuales de proceso. esta
tratado por una planta de proceso de lodos activados y las unidades de tratamiento incluyen
una rejilla, una camara de desarenado, un tanque de aireacion estilo pista de carreras,
clarificadores finales, digestores de lodos, una prensa de filtro de cinta, camaras de contacto
con cloro y una camara de descloracion.

TCEQ-20972 (11/08/2024) Page 2 of 2
Wastewater Individual Permit Application, Plain Language Template



E. Owner of effluent disposal site:

Prefix: Click to enter text. Last Name, First Name: City of Pampa
Title: Click to enter text. Credential: Click to enter text.

Organization Name: City of Pampa

Mailing Address: PO Box 2499 City, State, Zip Code: Pampa, TX 066-2499
Phone No.: 806-669-5750 E-mail Address: gturley@cityofpampa.org

If the landowner is not the same person as the facility owner or co-applicant, attach a lease
agreement or deed recorded easement. See instructions.

Attachment: NA

F. Owner sewage sludge disposal site (if authorization is requested for sludge disposal on
property owned or controlled by the applicant):

Prefix: Click to enter text. Last Name, First Name: City of Pampa

Title: Click to enter text. Credential: Click to enter text.

Organization Name: City of Pampa

Mailing Address: PO Box 2499 City, State, Zip Code: Pampa, TX 790066-2499
Phone No.: 806-669-5750 E-mail Address: gturley@cityofpampa.org

If the landowner is not the same person as the facility owner or co-applicant, attach a lease
agreement or deed recorded easement. See instructions.

Attachment: NA

Section 10. TPDES Discharge Information (Instructions Page 31)

A. Is the wastewater treatment facility location in the existing permit accurate?
X Yes O No

If no, or a new permit application, please give an accurate description:
NA

B. Are the point(s) of discharge and the discharge route(s) in the existing permit correct?
X Yes O No

If no, or a new or amendment permit application, provide an accurate description of the
point of discharge and the discharge route to the nearest classified segment as defined in 30
TAC Chapter 307:
NA

City nearest the outfall(s): City of Pampa
County in which the outfalls(s) is/are located: Gray

C. Is or will the treated wastewater discharge to a city, county, or state highway right-of-way, or
a flood control district drainage ditch?

O Yes No

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 9 of 18



If yes, indicate by a check mark if:
[1 Authorization granted O Authorization pending

For new and amendment applications, provide copies of letters that show proof of contact
and the approval letter upon receipt.

Attachment: NA

D. For all applications involving an average daily discharge of 5 MGD or more, provide the
names of all counties located within 100 statute miles downstream of the point(s) of
discharge: NA

Section 11. TLAP Disposal Information (Instructions Page 32)

A. For TLAPs, is the location of the effluent disposal site in the existing permit accurate?
0  Yes No

If no, or a new or amendment permit application, provide an accurate description of the
disposal site location:

NA

B. City nearest the disposal site: NA

O

County in which the disposal site is located: NA
D. For TLAPs, describe the routing of effluent from the treatment facility to the disposal site:
NA

E. For TLAPs, please identify the nearest watercourse to the disposal site to which rainfall
runoff might flow if not contained: NA

Section 12. Miscellaneous Information (Instructions Page 32)

A. Is the facility located on or does the treated effluent cross American Indian Land?
0 Yes No

B. If the existing permit contains an onsite sludge disposal authorization, is the location of the
sewage clidge diepoecal cite in the existing permit accurate?

O Yes X No O Not Applicable

If No, or if a new onsite sludge disposal authorization is being requested in this permit
application, provide an accurate location description of the sewage sludge disposal site.

Sludge is hauled off-site for the disposal at an approved landfill site.

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 10 of 18



C. Did any person formerly employed by the TCEQ represent your company and get paid for
service regarding this application?

O Yes X No

If yes, list each person formerly employed by the TCEQ who represented your company and
was paid for service regarding the application: NA

D. Do you owe any fees to the TCEQ?
O  Yes X No
If yes, provide the following information:
Account number: NA
Amount past due: NA
E. Do you owe any penalties to the TCEQ?
O Yes X No
If yes, please provide the following information:
Enforcement order number: NA
Amount past due: NA

Section 13. Attachments (Instructions Page 33)
Indicate which attachments are included with the Administrative Report. Check all that apply:

[0 Lease agreement or deed recorded easement, if the land where the treatment facility is
located or the effluent disposal site are not owned by the applicant or co-applicant.

X Original full-size USGS Topographic Map with the following information:

Applicant's property boundary

Treatment facility boundary

Labeled point of discharge for each discharge point (TPDES only)
Highlighted discharge route for each discharge point (TPDES only)
Onsite sewage sludge disposal site (if applicable)

Effluent disposal site boundaries (TLAP only)

New and future construction (if applicable)

1 mile radius information

3 miles downstream information (TPDES only)

All ponds.

O Attachment 1 for Individuals as co-applicants

Other Attachments. Please specify: Attachment List for all attachments

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 11 of 18



Section 14. Signature Page (Instructions Page 34)

If co-applicants are necessary, each entity must submit an original, separate signature page.

Permit Number: WQo0010358002 TX0027618
Applicant: City of Pampa

Certification:

I certify under penalty of law that this document and all attachments were prepared under my
direction or supervision in accordance with a system designed to assure that qualified personnel
properly gather and evaluate the information submitted. Based on my inquiry of the person or
persons who manage the system, or those persons directly responsible for gathering the
information, the information submitted is, to the best of my knowledge and belief, true,
accurate, and complete. I am aware there are significant penalties for submitting false
information, including the possibility of fine and imprisonment for knowing violations.

I further certify that I am authorized under 30 Texas Administrative Code § 305.44 to sign and
submit this document, and can provide documentation in proof of such authorization upon
request.

Signatory name (typed or printed): Mike Borger
Signatory title: Mayor

Signature: \\L /i‘“)/\ Date;_/ O/% C//K/

(Use blue 1nk)

Subscribed and Sworn to before me by the said \\/\AK’V %OVOUM
on this [ (7 day of_(OCt0ber— ,20_5AS .
My commission expires on the_ Q5™ day of j/&(/n mﬁ/ﬁa/ N oy

[SEAL]

Fo

WM 1!
‘,s Pyl % KIMBERLEE HUGHES
@LY‘W o oz Notary Public, State of Texas
County’ = . ¢ Comm. Expires 01-25- 2027
éﬁ(h Notary ID 13186869-2

=

3, ggg" 3

R
S

B

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 11 of 17



DOMESTIC WASTEWATER PERMIT APPLICATION
SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF)

This form applies to TPDES permit applications only. Complete and attach the Supplemental
Permit information Form (SPIF) (TCEQ Form 20971).

Attachment: Attached

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 15 of 18



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF)

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL
TPDES WASTEWATER PERMIT APPLICATIONS

TCEQ USE ONLY:
Application type: Renewal Major Amendment Minor Amendment New
County: Segment Number:

Admin Complete Date:

Agency Receiving SPIF:
Texas Historical Commission U.S. Fish and Wildlife
Texas Parks and Wildlife Department U.S. Army Corps of Engineers

This form applies to TPDES permit applications only. (Instructions, Page 53)

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by
our agreement with EPA. If any of the items are not completely addressed or further information
is needed, we will contact you to provide the information before issuing the permit. Address
each item completely.

Do not refer to your response to any item in the permit application form. Provide each
attachment for this form separately from the Administrative Report of the application. The
application will not be declared administratively complete without this SPIF form being
completed in its entirety including all attachments. Questions or comments concerning this form
may be directed to the Water Quality Division’s Application Review and Processing Team by
email at WQ-ARPTeam@tceq.texas.gov or by phone at (512) 239-4671.

The following applies to all applications:

1. Permittee: City of Pampa
Permit No. WQO0O0 10358002 EPA ID No. TX 0027618

Address of the project (or a location description that includes street/highway, city/vicinity,
and county):

Located on the north bank of the Red Deer Creek, at a oint 3400 ft northeast of State Loop

171, approximately .5 miles northeast of the intersection of US Highway 60 and State
Highway 273 in Gray County, Texas.

TCEQ-20971 (08/31/2023) Page1of3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)



Provide the name, address, phone and fax number of an individual that can be contacted to
answer specific questions about the property.

Prefix (Mr., Ms., Miss): Mr.

First and Last Name: Gary Turley

Credential (P.E, P.G., Ph.D., etc.):

Title: Director of Public Works

Mailing Address: PO Box 2499

City, State, Zip Code: Pampa, TX 79066-2499

Phone No.: 806-669-5750 Ext.: Fax No.: 806-669-5767

E-mail Address: gturley@cityofpampa.org

2. List the county in which the facility is located: Gray

3. If the property is publicly owned and the owner is different than the permittee/applicant,
lease list the owner of the property.

NA

4. Provide a description of the effluent discharge route. The discharge route must follow the flow
of effluent from the point of discharge to the nearest major watercourse (from the point of
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify
the classified segment number.

Red Deer Creek thence to Canadian River Segment #0101 of the Canadian River Basin.

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries
plotted and a general location map showing the project area. Please highlight the discharge
route from the point of discharge for a distance of one mile downstream. (This map is
required in addition to the map in the administrative report).

Provide original photographs of any structures 50 years or older on the property.

Does your project involve any of the following? Check all that apply.
O Proposed access roads, utility lines, construction easements
O Visual effects that could damage or detract from a historic property’s integrity
[0 Vibration effects during construction or as a result of project design
O Additional phases of development that are planned for the future
[0 Sealing caves, fractures, sinkholes, other karst features

TCEQ-20971 (08/31/2023) Page2of 3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)



O Disturbance of vegetation or wetlands

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing
of caves, or other karst features):
NA

2. Describe existing disturbances, vegetation, and land use:

NA

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR
AMENDMENTS TO TPDES PERMITS

3. List construction dates of all buildings and structures on the property:

NA

4. Provide a brief history of the property, and name of the architect/builder, if known.

NA

TCEQ-20971 (08/31/2023) Page 3 0of 3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)



DOMESTIC WASTEWATER PERMIT APPLICATION
CHECKLIST OF COMMON DEFICIENCIES

Below is a list of common deficiencies found during the administrative review of domestic
wastewater permit applications. To ensure the timely processing of this application, please
review the items below and indicate by checking Yes that each item is complete and in
accordance applicable rules at 30 TAC Chapters 21, 281, and 305. If an item is not required
this application, indicate by checking N/A where appropriate. Please do not submit the
application until the items below have been addressed.

Core Data Form (TCEQ Form No. 10400) X Yes
(Required for all application types. Must be completed in its entirety and signed.
Note: Form may be signed by applicant representative.)

Correct and Current Industrial Wastewater Permit Application Forms X Yes
(TCEQ Form Nos. 10053 and 10054. Version dated 6/25/2018 or later.)

Water Quality Permit Payment Submittal Form (Page 19) Yes
(Original payment sent to TCEQ Revenue Section. See instructions for mailing address.)

7.5 Minute USGS Quadrangle Topographic Map Attached X Yes
(Full-size map if seeking “New” permiit.
8 72 x 11 acceptable for Renewals and Amendments)

Current/Non-Expired, Executed Lease Agreement or Fasement X N/A [0 Yes

Landowners Map [0 N/A X Yes
(See instructions for landowner requirements)

Things to Know:

e All the items shown on the map must be labeled.

e The applicant’s complete property boundaries must be delineated which includes
boundaries of contiguous property owned by the applicant.

e The applicant cannot be its own adjacent landowner. You must identify the
landowners immediately adjacent to their property, regardless of how far they are
from the actual facility.

o If the applicant’s property is adjacent to a road, creek, or stream, the landowners
on the opposite side must be identified. Although the properties are not adjacent to
applicant’s property boundary, they are considered potentially affected landowners.
If the adjacent road is a divided highway as identified on the USGS topographic
map, the applicant does not have to identify the landowners on the opposite side of

the highway.
Landowners Labels and Cross Reference List 0 N/A X Yes
(See instructions for landowner requirements)
Electronic Application Submittal [1 Yes
(See application submittal requirements on page 23 of the instructions.)
Original signature per 30 TAC § 305.44 - Blue Ink Preferred Yes

(f signature page is not signed by an elected official or principle executive officer,
a copy of signature authority/delegation letter must be attached)

Summary of Application (in Plain Language) X Yes

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 18 of 18



DOMESTIC WASTEWATER PERMIT APPLICATION
CHECKLIST OF COMMON DEFICIENCIES

Below is a list of common deficiencies found during the administrative review of domestic
wastewater permit applications. To ensure the timely processing of this application, please
review the items below and indicate by checking Yes that each item is complete and in
accordance applicable rules at 30 TAC Chapters 21, 281, and 305. If an item is not required
this application, indicate by checking N/A where appropriate. Please do not submit the
application until the items below have been addressed.

Core Data Form (TCEQ Form No. 10400) Yes
(Required for all application types. Must be completed in its entirety and signed.
Note: Form may be signed by applicant representative.)

Correct and Current Industrial Wastewater Permit Application Forms Yes
(TCEQ Form Nos. 10053 and 10054. Version dated 6/25/2018 or later.)

Water Quality Permit Payment Submittal Form (Page 19) X Yes
(Original payment sent to TCEQ Revenue Section. See instructions for mailing address.)

7.5 Minute USGS Quadrangle Topographic Map Attached X Yes
(Full-size map if seeking “New” permiit.
8 % x 11 acceptable for Renewals and Amendments)

Current/Non-Expired, Executed Lease Agreement or Easement XK N/A O Yes

Landowners Map 0 N/A X Yes
(See instructions for landowner requirements)

Things to Know:

e All the items shown on the map must be labeled.

o The applicant’s complete property boundaries must be delineated which includes
boundaries of contiguous property owned by the applicant.

e The applicant cannot be its own adjacent landowner. You must identify the
landowners immediately adjacent to their property, regardless of how far they are
from the actual facility.

e If the applicant’s property is adjacent to a road, creek, or stream, the landowners
on the opposite side must be identified. Although the properties are not adjacent to
applicant’s property boundary, they are considered potentially affected landowners.
If the adjacent road is a divided highway as identified on the USGS topographic
map, the applicant does not have to identify the landowners on the opposite side of

the highway.
Landowners Labels and Cross Reference List X N/A O Yes
(See instructions for landowner requirements)
Electronic Application Submittal I Yes
(See application submittal requirements on page 23 of the instructions.)
Original signature per 30 TAC § 305.44 - Blue Ink Preferred Yes

(If signature page is not signed by an elected official or principle executive officer,
a copy of signature authority/delegation letter must be attached)

Summary of Application (in Plain Language) X Yes

TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 18 of 18



USTopo

ﬂ.L
DESIGN INFORMATION
® No. DESCRIPTION DATE

COPYRIGHT : .w CITY OF PROJECT NO: 0 XX
THIS DRAWING CONTAINS PROPRIETARY & [ 2 A e rm——
PRIVILEGED INFORMATION OF THE CITY |3 AMPA e _ Pampa, TX
OF PAMPA & SHALL NOT BE DISCLOSED OR [ 4 % ENGINEERING DEPARTMENT APPROVED BY: X | oo =
USED FOR THE BENEFIT OF OTHERS 5 200 W. FOSTER ENGINEERING INFORMATION : "
WITHOUT PRIOR WRITTEN PERMISSION OF [ 6 PAMPA, TEXAS 79065 ENGINEERED BY: 0% | XXX | gon: wx HOF X

7 -

THE DRAWING OWNER. ? 806-669-5750 s - Gy




~ DAVID & MYRNA
SMITH

M BAGWELL ,
| PROPERTIES |~

LAGOON BUFFER
ZONE

CITY OF PAMPA
PROPERTY

LAGOONS

MARY KATHLEENE
] GREENE ESTATE

Oa
5t
£
3¢
ik
£5

GENERAL NOTES:
1. THE BUFFER ZONE DOES NOT CROSS INTO THE ADJACENT
LANDOWNER PROPERTIES.
2. PROPERTY OWNER NAMES AND ADDRESS INCLUDED
SEPARATELY.
DESIGN BY | DATE |orewmenumser
oraw oY ur [ | 36-1003-V1.2 | ADIACENT LANDOWNERS
CHECKED BY i 1172025 * W.0.NO.: 36-1003
APPROVED BY GT 11/2025
CITY OF CITY OF PAMPA ——"
ENGINEER | BY | DATE AMPA WWT PLANT
DATE BY DESCRIPTION W.O.NO. | CHK. | APP. | DESIGNED BY LLR 11/2025 ( FLOTDATE: 13j052025
REVISIONS PROJ. APPROVED LR | 11/2025 PAMPATEXAS  FIRM NO. 00 | REVISION 0




Bobbi J Eidson
144181 Co. Road CC
Canadian, TX 79014

Freddy & Barbara James
8706 Loop 171
Pampa, TX 79065

J&M Bagwell Properties LLC
314 Oak Drive

Pampa, TX 79065

Britton & Megan White
8720 Loop 171
Pampa, TX 79065

David & Myrna Smith
1211 N. Price Road
Pampa, TX 79065

Deborah Jean Giese
8839 CR 10
Pampa, TX 79065

Mary Kathleen Greene Estate

PO Box 81
Pampa, TX 79065

Hayhook LTD Partnership
923 W. Harvester
Pampa, TX 79065

Evan & Marley Stabolitis
8725 CR 10
Pampa, TX 79065

Gregg Campbell
421 Graham
Pampa, TX 79065

Landowners Around WWTP:

Patricia D. Smith
12179 CRD
Pampa, TX 79065

Michael & Valarie Dickinson
12175CRD
Pampa, TX 79065

Furguson
----- Unknown-----



Map 5

X = Discharge Point

L L0 Buter Joie 8
Lanroas 3

City of Fampa Wastewater Treatment Flant
Buffer Zone Map




iasran

¥
tl

Flow

Process

{epsedsi)

1R 1% AIRANGIC)
_33 IS 009’9}
spag BuiAig pues g

A0S paiaa ay) _

I ERTAN AN
pag bukig

SYM pauayoy|

SYM paveyoit
4 abpnig pasareamaq) §

Spd0ggRbenis oy

QUNRSL ¢ L
100 ofieyaui()

lsquieyn
voneuLolyoacy »
J9BJUOD) BULIOIYD

1s 000'ci f
pag fuikig
CRSOE, S \
(
wenyy Lrepuoseg .
OWL000 -
xog tends rd T \Os_m\oo v
GYAA paum Oy O_\/_ GmNO \‘1/. \ JajneD wuois
layue kr..-.?ﬁ v;}vy OW 88C°0 N v
Li 1aijle|n Z# 181BID A/.: e
svy . \
sva _\ S5
ON 6100
Jatoiy ). Syy
SYM
A Jequieyn
[1513] A

SYM PRUDNDIY]

, N
SUsalosieq |

OWZE
yong coamn,xo

Q SHIOMPEBH

-
aowesL'z

1gj8W |
ssold Jojiid Jieg

Y

apnsg ?.:em.....zua

Ljo L d  £002 9L Ainp
100 ON |euas afiteyosig
sexg] ‘edwed
MO[ 4 181EMBJSEAA JO DllBWBYOS




IN-LINE
@/ STRAINER [
SIDEWALK REPAIR, e
SGma) oo
ﬁ D BLDG
._n.
FILTER NO. 1
(ABANDONED}
CLARIFIER

SEE SPECIFICATIONS
FOR ROADWAY REPAIR

0%

SCUM PUMP STATION

CLARIFIER
INFLUENT BOX

SLUDGE
STORAGE BLDG —

S\
e

EFFLUENTBOX @

T Ommeb,._.ow
PAD

g m_0m<<>rx
TRI STORMWATER
mﬁmlmbmr%_m ogm__u_mm g W
_ -

GENERAL NOTES:

1.CONTRACTOR TO PFOVIDE SITE GRADING IN ALL DISTURBED
AREAS TO MATCH EXSTING DRAINAGE AND DIVERT FROM
STRUCTURES.

2.REPAIR ALL ROADW/Y CROSSINGS.

KEYED NOTES:

STRUCTURES COATE) WITH PAINT TO BE POWER WASHED
WITH MINIMUM 5,0005s| WASHER TO REMOVE ALL VISIBLE
PAINT. SEE SPECIFIGATIONS FOR QUANTITIES.

'OXIDATION DITCH FLOOR AND SIDE SLOPES TO BE CLEANED
'WITH VACUUM TRUCK. ANY LARGE DEBRIS TO BE REMOVED
'AND DISPOSED ACC(RDING TO SPECIFICATIONS.

EXPOSE EXISTING 3(-RS-VCP INV EL 3140.08 TO PIPE.
CENTERLINE AND B/CKFILL TO 1 ft ABOVE TOP OF PIPE
WITH CONTROLLED IOW STRENGTH FILL. CONTINUE
PROTECTION 3 ft BEYDND EDGE OF CURB.

3-8 PEDESTRIA
\ GATe, SEE(_szatean )
3 O RAS METER VAULT
o R ( i
SEE (3125-261) @/D Y ———16'DBL GATE,
e HeADwCrKs s &)
SIDEWALK, SEE n_ ZﬂrCmZ REMOVAL
\TYP DEMVAL
&) it St
80" | nmn—unmmcm.m
Al ITTER, T
B EXTEND TO EDGE ———" ¢
OF EXST SIDEWALK mmmg
PROTECT EXST .
30"-RS-VCP
ROADWAY, GRADE @
.
BELT h
nom_,.w\m%_mqmom PREG SEE @ /
AREA BLDG / /

Bl

PROERICFEATON TO [ RESPONSLE

RITIAZED B S W GEL OS2I
TS WA FRACTCEACT

BY |APVD|
J NAGE |

RBOE

REVISION
Hi

W KENAS

THIS DOCUMENT, AND THE IDEAS AND DESIGNS UICORPORATED HEREIN, AS AN INSTRUMENT OF PROFESSIONAL SERVICE, IS THE PROPERTY OF
‘CH2M HILL AND 15 NOT TO BE USED, INWHOLE OR IN PART, FOR ANY OTHER PROJECT WITHOUT THE WRITTEN AUTHORIZATION OF CH2LA HILL.

DR

E REDMOND

DATE

NO.
DSGN

Improvements
City of Pampa, Yexas

CH2M Hill Engineers, Inc.
TBPE FIRM NO. 3699
‘Wastewater Treatment Plant
‘Water Treatment Plant and Prison Lift Station

©CHZM HILL 2014, ALL RIGHTS RESERVED.

WWTP CIVIL
SITE CIVIL PLAN

M
LOGATION OF DEMOLISHED - ——— OKEATION DITCH
ELECTRICAL EQUIPMENT N 1446 536
M E1355

5/B" IRWITH CAP EL 3149.85 )
s e
SREEES SR T ST EL3162.67 m
=
o
(&3
o
AS NOTED Q
' VERIFY SCALE _m
AR 1S ONE INCHON m
ORIGNAL DRAWNS. g
SITE PLAN & B 1
=40t Fwﬂw“_nuwzozczmz._. DATE MARCH 2018 i1}
E B25412 PROJ 65968, W

EL 3155.84 1)
(LOGATION NOT ON SITE PLAN) 2 iic) 2008105
SHEET 160f125 o

FILENAME: 200-C-2001101_6596681.dgn PLOT DATE: 3/2/2016

PLOT TIME: 12:49:12 PM




i.0 seckon® Side Drawing

Hiétdé,n H;?HS..GQK C.a_ur‘se

J Wastewater Treatment Plant |

; Cny of Pampd Tcxas

| IS

AN

N

Lagoons‘

lwﬁ

S L1 M RTTITEE A R E R

=
=
°
T
js 8
i

' M me
5
(nt
Pl

s i
: -
: H
H e it B OHnrv aStoTeieREy LT
PW Kentocky-Ave o P
H 2 £ PO
g S (LA G

1
Kj
fﬂ
oty gy
.
o
o

PRSP R

o

Alcock S -‘/.

Tampa

1
R R
mm
}

LA
g L - f»z g“’s‘g

Tl_a
1
. i & !
H

Sourﬂes  Esd, DeLorme, NAVTEQ, TomTom. Inte £rmap. mbrem—mP(}crﬂ
: : GEBCO, USGS, FAC, NPS, NRCAN, GeoBase. IGN, Kadaster Ni, Ordnancs
e b e e e Survey. Eeri Japan, METL Esd China {(Hong Kong). swisstopo. and the GIS Usz
i - Community =

0 05 1 2 3 4
O R e A R

Areas Served by City of Pampa Wastewater Treatment Plant: ,
City of Pampa, Texas W

TR/ Aaveadnm [ i /iBatacmTumnm afo. Fa  J1lL..



Influent design flow = 3.0 MGD
Influent BOD = 180 mg/L

Belt Filter Press = 1 meter
Oxidation ditch = 1.97 MG

|.] Secton7

Studge Production

Pampa WWTP Sludge Management Plan

Solids Generated 100 % Q | 75% Q 50% Q 25% Q
| Pounds of Influent BOD 4500 3380 2250 1130

- Pounds of wet solids 3152 2364 1576 788

f produced*

| Dry solids produced 950 710 475 240

* Assuming 0.7 pounds of solids produced

and 3.0% solids in the oxidation ditch.

per pound of influent BOD at average temperatures

Sludge will be wasted from the RAS wet well to the one meter belt filter press. Cake fromthe
belt filter press is hauled to the City of Pampa Landfill, TCEQ Permit #2238, for final disposal.




TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

DOMESTIC WASTEWATER PERMIT APPLICATION
. AECHNICALREVORT LG

For any questions about this form, please contact the Domestic Wastewater Permitting Team
at 512-239-4671.

The following information is required for all renewal, new, and amendment applications.

Section 1. Permitted or Proposed Flows (Instructions Page 42)

A. Existing/Interim I Phase
Design Flow (MGD): 3.0
2-Hr Peak Flow (MGD): 6.0
Estimated construction start date: NA
Estimated waste disposal start date: NA

B. Interim II Phase
Design Flow (MGD): NA
2-Hr Peak Flow (MGD): NA
Estimated construction start date: NA
Estimated waste disposal start date: NA

C. Final Phase
Design Flow (MGD): NA
2-Hr Peak Flow (MGD): NA
Estimated construction start date: NA

Estimated waste disposal start date: NA

D. Current Operating Phase
Provide the startup date of the facility: NA

Section 2. Treatment Process (Instructions Page 42)

A. Current Operating Phase

Provide a detailed description of the treatment process. Include the type of treatment
plant, mode of operation, and all treatment units. Start with the plant’s head works and

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 1 of 67



finish with the point of discharge. Include all sludge processing and drying units. If more
than one phase exists or is proposed, a description of each phase must be provided.

Attachment- Current Operating Phase

B. Treatment Units

In Table 1.0(1), provide the treatment unit type, the number of units, and dimensions
(length, width, depth) of each treatment unit, accounting for all phases of operation.

Table 1.0(1) - Treatment Units

Treatment Unit Type Number of Units Dimensions (L. x W x D)
Bar Screen 1 34” width

Grit Chamber 1 25°x10'x 10’
Oxidation ditch 1 10x 16’ x 1650’
Secondary Clarifiers 2 10’ depth x 70’ diameter
Chlorine Contact Chamber |1 200x30°x 15’

Gravity Thickener 1 10’ deep x 18’ diameter
Concrete Drying Bed 2 75’ x 200’ & 75’ x 165’
Sand Drying Bed 8 26’ x 80’

Belt Filter Press 1 1 meter

C. Process Flow Diagram
Provide flow diagrams for the existing facilities and each proposed phase of construction.
Attachment: Process Flow Diagram

Section 3. Site Information and Drawing (Instructions Page 43)

Provide the TPDES discharge outfall latitude and longitude. Enter N/A if not applicable.
e Latitude: 35.5719
e Longitude: -100.9277
Provide the TLAP disposal site latitude and longitude. Enter N/A if not applicable.
e Latitude: NA
e longitude: NA
Provide a site drawing for the facility that shows the following:
e The boundaries of the treatment facility;
e The boundaries of the area served by the treatment facility:
 If land disposal of effluent, the boundaries of the disposal site and all storage/holding

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 2 of 67



Current Operating Phase

Preliminary treatment consists of an automatic bar screen/compactor to remove solids from the
influent. Influent then proceeds to the grit chamber to remove grit from the influent. Grit and
screenings removed from the influent are hauled to the City of Pampa landfill for disposal.

Influent flow enters the 3.2 MG oxidation ditch where it is mixed with the ditch MLSS and RAS.
After mixing the MLSS is given the oxygen needed for treatment by 12 aerators.

The MLSS is then sent to the splitter box of the two secondary clarifiers. Flow is then split
between the clarifiers by two valves located in the splitter box between the two clarifiers. Sludge
is settled out and becomes either RAS or WAS. The Ras is sent back to the oxidation ditch. The
WAS is sent to the gravity thickener.

After thickening, the WAS sludge is sent to the one-meter belt filter press. Pressed sludge is
conveyed to a dump truck where it is then hauled to the City of Pampa landfill for final disposal.
Sludge can also be sent to a series of 10 drying beds, 8 sand beds and 2 concrete beds, and land
filled after dewatering. Supernatant from the thickener is sent back to the clarifiers and the
supernatant from the belt filter press and drying beds is sent back to the head of the plant.

Secondary clarifier effluent is chlorinated for a minimum of twenty minutes prior to being de-
chlorinated before final discharge to the receiving stream. Chlorinated effluent can be pumped
from the head of the chlorine contact basin to the City of Pampa Municipal Golf Course for
beneficial reuse.

During periods of high flows, influent can be diverted to the storm water clarifier. Storm water
clarifier effluent is then sent to two storm water equalization ponds. When flows return to normal
the equalization pond’s stored water can be pumped back to the head of the plant for treatment.



asram

2
-

7 D

'low

Process

{Psedsy
abpmg
[LAUN -3

it

liprys P aqesnig)

[2101 §S 008’9

I
abpnIg paes ag) w

jsgeet
pag Bukig

A

-

spuog abeioig o)

aouwest ¢ A
100 0bieyaw()

ssald Jo)iid Jjeq

abipmg .u.ﬂe_mvicn_

SVM pauayany| SYM pauayiyy ) | Jlagweyy
abpmg pasaiemaq uoijeunolyoaqy g
» 19BIUOY) BULo|YD
1S 000'si [
pag builug
proeee o e SRU—
wonyy3 Liepuodag B
- , / kY
5 OWL00'0 —— " \
——— . xom\wmuf:_aw \\ / A :E.JMMNMMG V
. . e Z# JalielD s
v A \
sy \ SSW
OW 610°0 \
Uy | | svi /
SYM
S Y
| lequieyn
Wwe e ity
- Py ONZE
HoNQg uonepixQ
N
SYM pauaony)
, B
susalosieg |-
) mfoz..nmmIL
asmweste
bjo L d €002 ‘9t Ainp
lajaut |

LO0ON [enas afiteyosiq
sexe| ‘eduwed
MO[ 4 18]EMBISBAA JO dljeWaYDS




ponds; and

e If sludge disposal is authorized in the permit, the boundaries of the land application or
disposal site.

Attachment: Site Drawing
Provide the name and a description of the area served by the treatment facility.

City of Pampa

Collection System Information for wastewater TPDES permits only: Provide information for
each uniquely owned collection system, existing and new, served by this facility, including
satellite collection systems. Please see the instructions for a detailed explanation and
examples.

Collection System Information

Collection System Name | Owner Name Owner Type Population Served

City of Pampa WWTP City of Pampa Publicly Owned 17,000
Collection System

Choose an item.

Choose an item.

Choose an item.

Section 4. Unbuilt Phases (Instructions Page 44)

Is the application for a renewal of a permit that contains an unbuilt phase or phases?
O Yes No

If yes, does the existing permit contain a phase that has not been constructed within five
years of being authorized by the TCEQ?

O Yes O No

If yes, provide a detailed discussion regarding the continued need for the unbuilt phase.
Failure to provide sufficient justification may result in the Executive Director
recommending denial of the unbuilt phase or phases.

Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 3 of 67



i.0 seckon > Sidte Drawing

Mg ok i Lo
Lt ps Ao E “

3

T

_ Hidden Hills Golf Gourse

H

City of Pa.m‘pa, Texas

P,
N

( Wastewater Treatment Piant

‘012 e Jordan/Baten

<

s AT T TS BE - § R

H

B ety ol s TR T s oo R b «

: . . P o
% 3
u,;\‘q‘ i
- a

Co B e R

Sources: Esri, DeLorme, NAVTEQ, TormTom. Intermap. incremsni P Corp..

GEBCO, USGS, FAQ, NPS, NRCAN, GeoBase, IGN, Kadaster NL, Qrgnancse

Survey, Esri Japan, MET!. Esri China {(Hong Kong). swisstopo. and the GIS Uss
Community =

0 0.5 1 2 3 4
T Milos

Areas Served by City of Pampa Wastewater Treatment Plant: ,
City of Pampa, Texas W

TR I lAavddar Flmid /D atacn T o F=_ 25y



Section 5. Closure Plans (Instructions Page 44)

Have any treatment units been taken out of service permanently, or will any units be taken
out of service in the next five years?

O Yes No
If yes, was a closure plan submitted to the TCEQ?

O Yes O No
If yes, provide a brief description of the closure and the date of plan approval.

Click to enter text.

Section 6. Permit Specific Requirements (Instructions Page 44)

For applicants with an existing permit, check the Other Requirements or Special
Provisions of the permit.
A. Summary transmittal

Have plans and specifications been approved for the existing facilities and each proposed
phase?

O Yes X No
If yes, provide the date(s) of approval for each phase: Click to enter text.

Provide information, including dates, on any actions taken to meet a requirement or
provision pertaining to the submission of a summary transmittal letter. Provide a copy of
an approval letter from the TCEQ, if applicable.

Click to enter text.

B. Buffer zones
Have the buffer zone requirements been met?
Yes 0 No

Provide information below, including dates, on any actions taken to meet the conditions of
the buffer zone. If available, provide any new documentation relevant to maintaining the
buffer zones.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 4 of 67



C. Other actions required by the current permit

Does the Other Requirements or Special Provisions section in the existing permit require
submission of any other information or other required actions? Examples include
Notification of Completion, progress reports, soil monitoring data, etc.

[0 Yes ® No

If yes, provide information below on the status of any actions taken to meet the
conditions of an Other Requirement or Special Provision.

NA

D. Grit and grease treatment
1. Acceptance of grit and grease waste

Does the facility have a grit and/or grease processing facility onsite that treats and
decants or accepts transported loads of grit and grease waste that are discharged
directly to the wastewater treatment plant prior to any treatment?

X Yes O No

If No, stop here and continue with Subsection E. Stormwater Management.
2. Grit and grease processing

Describe below how the grit and grease waste is treated at the facility. In your
description, include how and where the grit and grease is introduced to the treatment
works and how it is separated or processed. Provide a flow diagram showing how grit
and grease is processed at the facility.

The Wastewater stream enters a grit chamber prior to entering the oxidation ditch. Thickened

rit is removed (rom the chamber by an auger and discharged on a concrete pad. Grit is
removed from the concrete pad and disposed of in the City of Pampa Landfill. Hauled grease
and grit is discharged to a section of the west concrete dryving bed under TCEQ Registration

No 43030.

3. Grit disposal

Does the facility have a Municipal Solid Waste (MSW) registration or permit for grit
disposal?

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 5 of 67



X Yes O No

If No, contact the TCEQ Municipal Solid Waste team at 512-239-2335. Note: A
registration or permit is required for grit disposal. Grit shall not be combined with
treatment plant sludge. See the instruction booklet for additional information on grit
disposal requirements and restrictions.

Describe the method of grit disposal.

TCEQ Registration No 43030. Processed in a section of the west drying bed where it is dried
and as a solid removed and disposed in the City of Pampa Landfill.

4. Grease and decanted liquid disposal

Note: A registration or permit is required for grease disposal. Grease shall not be
combined with treatment plant sludge. For more information, contact the TCEQ
Municipal Solid Waste team at 512-239-2335.

Describe how the decant and grease are treated and disposed of after grit separation.

TCEQ Registration No 43030 allows this waste to be discharged to one section of the west
concrete drying bed. It is allowed to de-water, with the supernatant being pumped back to the
head of the treatment plant for treatment. Once the waste is dried is removed from the west
concrete drying bed and disposed in the City of Pampa.

E. Stormwater management
1. Applicability
Does the facility have a design flow of 1.0 MGD or greater in any phase?
XK Yes O No
Does the facility have an approved pretreatment program, under 40 CFR Part 4037
O Yes X No
If no to both of the above, then skip to Subsection F, Other Wastes Received.

2. MSGP coverage

Is the stormwater runoff from the WWTP and dedicated lands for sewage disposal
currently permitted under the TPDES Multi-Sector General Permit (MSGP), TXR0500007

Yes [0 No

If yes, please provide MSGP Authorization Number and skip to Subsection F, Other
Wastes Received:

TXRO5 5CR15 or TXRNE Click to enter text.
If no, do you intend to seek coverage under TXR050000?

O Yes [0 No

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 6 of 67



3. Conditional exclusion

Alternatively, do you intend to apply for a conditional exclusion from permitting based
TXR050000 (Multi Sector General Permit) Part II B.2 or TXR050000 (Multi Sector
General Permit) Part V, Sector T 3(b)?

O Yes No

If yes, please explain below then proceed to Subsection F, Other Wastes Received:

NA

4. Existing coverage in individual permit

Is your stormwater discharge currently permitted through this individual TPDES or
TLAP permit?

O Yes No

If yes, provide a description of stormwater runoff management practices at the site
that are authorized in the wastewater permit then skip to Subsection F, Other Wastes
Received.

NA

5. Zero stormwater discharge

Do you intend to have no discharge of stormwater via use of evaporation or other
means?

O Yes No

If yes, explain below then skip to Subsection F. Other Wastes Received.

NA

Note: If there is a potential to discharge any stormwater to surface water in the state as
the result of any storm event, then permit coverage is required under the MSGP or an
individual discharge permit. This requirement applies to all areas of facilities with
treatment plants or systems that treat, store, recycle, or reclaim domestic sewage,
wastewater or sewage sludge (including dedicated lands for sewage sludge disposal
located within the onsite property boundaries) that meet the applicability criteria of
above. You have the option of obtaining coverage under the MSGP for direct
discharges, (recommended), or obtaining coverage under this individual permit.

6. Request for coverage in individual permit
Are you requesting coverage of stormwater discharges associated with your treatment
plant under this individual permit?

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 7 of 67



O Yes No

If yes, provide a description of stormwater runoff management practices at the site for
which you are requesting authorization in this individual wastewater permit and
describe whether you intend to comingle this discharge with your treated effluent or
discharge it via a separate dedicated stormwater outfall. Please also indicate if you
intend to divert stormwater to the treatment plant headworks and indirectly discharge
it to water in the state.

NA

Note: Direct stormwater discharges to waters in the state authorized through this
individual permit will require the development and implementation of a stormwater
pollution prevention plan (SWPPP) and will be subject to additional monitoring and
reporting requirements. Indirect discharges of stormwater via headworks recycling will
require compliance with all individual permit requirements including 2-hour peak flow
limitations. All stormwater discharge authorization requests will require additional
information during the technical review of your application.

F. Discharges to the Lake Houston Watershed
Does the facility discharge in the Lake Houston watershed?
O Yes No
g Xes, attach a Sewage Sludge Solids Management Plan. See Example 5 in the instructions.
G. Other wastes received including sludge from other WWTPs and septic waste
1. Acceptance of sludge from other WWTPs
Does or will the facility accept sludge from other treatment plants at the facility site?
O Yes K No

If yes, attach sewage sludge solids management plan. See Example 5 of instructions.

In addition, provide the date the plant started or is anticipated to start accepting
sludge, an estimate of monthly sludge acceptance (gallons or millions of gallons), an
estimate of the BOD5 concentration of the sludge, and the design BODs concentration

of the influent from the collection system. Also note if this information has or has not
changed since the last permit action.

NA

Note: Permits that accept sludge from other wastewater treatment plants may be
required to have influent flow and organic loading monitoring.

2. Acceptance of septic waste
Is the facility accepting or will it accept septic waste?
Yes O No

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 8 of 67



If yes, does the facility have a Type V processing unit?
O Yes No

If yes, does the unit have a Municipal Solid Waste permit?
O Yes No

If yes to any of the above, provide the date the plant started or is anticipated to start
accepting septic waste, an estimate of monthly septic waste acceptance (gallons or
millions of gallons), an estimate of the BOD; concentration of the septic waste, and the

design BODs concentration of the influent from the collection system. Also note if this
information has or has not changed since the last permit action.

Septic waste is accepted from within city limits and Gray County Limits. Acceptance of septic
waste has been an ongoing process for years.

Note: Permits that accept sludge from other wastewater treatment plants may be
required to have influent flow and organic loading monitoring.

3. Acceptance of other wastes (not including septic, grease, grit, or RCRA, CERCLA or
as discharged by 1Us listed in Worksheet 6)

Is or will the facility accept wastes that are not domestic in nature excluding the
categories listed above?

O Yes X No

If yes, provide the date that the plant started accepting the waste, an estimate how
much waste is accepted on a monthly basis (gallons or millions of gallons), a
description of the entities generating the waste, and any distinguishing chemical or
other physical characteristic of the waste. Also note if this information has or has not
changed since the last permit action.

NA

Section 7. Pollutant Analysis of Treated Effluent (Instructions Page

)]

Is the facility in operation?
Yes O No

If no, this section is not applicable. Proceed to Section 8.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 9 of 67



If yes, provide effluent analysis data for the listed pollutants. Wastewater treatment
facilities complete Table 1.0(2). Water treatment facilities discharging filter backwash water,
complete Table 1.0(3). Provide copies of the laboratory results sheets. These tables are not
applicable for a minor amendment without renewal. See the instructions for guidance.

Note: The sample date must be within 1 year of application submission.

Tablel.0(2) ~ Pollutant Analysis for Wastewater Treatment Facilities

Pollutant Conc. ™" | Conc. | Savuples | Type - | Datey/Time
CBODs, mg/1 5.8667 23 105 C 10/24-9/25
Total Suspended Solids, mg/1 | 7.6075 a7 107 & 10/24-9/25
Ammonia Nitrogen, mg/1 0.2277 1.29 107 C 10/24-9/25
Nitrate Nitrogen, mg/1 25 25 1 c 10-1-2025
Total Kjeldahl Nitrogen, mg/1 | 42 42 1 C 10-1-2025
Sulfate, mg/1 141 141 1 C 10-1-2025
Chloride, mg/1 287 287 1 C 10-1-2025
Total Phosphorus, mg/1 2.6 2.6 1 C 10-1-2025
pH, standard units 6.8068 8.09 62 G 10/24-9/25
Dissolved Oxygen*, mg/1 6.2894 8.44 101 G 10/24-9/25
Chlorine Residual, mg/1 1.7645 4.235 363 G 10/24-9/25
E.coli (CFU/100ml) freshwater | 24.0069 | 103.8 51 G 10/24-9/25
Erenencel (CFL/100wm3 NA NA NA NA NA

Total Dissolved Solids, mg/1 1048 1048 L C 10-1-2025
e i 1810  [1810 |1 C 10-1-2025
0Oil & Grease, mg/1 <7.00 <7.00 1 k- 10-1-2025
Alkalinity (CaCO,)*, mg/1 104 104 1 C 10-1-2025
*TPDES permits only

1TLAP permits only

Tablel.0(3) - Pollutant Analysis for Water Treatment Facilities

Pollutant Conc. - |Conc. |samples |Type . |Date/Time

Total Suspended Solids, mg/1

Total Dissolved Solids, mg/1

PH, standard units

Fluoride, mg/1

Aluminum, mg/1

Alkalinity (CaCO3), mg/1

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report

Page 10 of 67



Section 8. Facility Operator (Instructions Page 49)

Facility Operator Name: Gary Turley
Facility Operator's License Classification and Level: Wastewater Treatment A

Facility Operator's License Number: WW0016256

Section 9. Sludge and Biosolids Management and Disposal

(Instructions Page 50)

A. WWTP’s Sewage Sludge or Biosolids Management Facility Type
Check all that apply. See instructions for guidance

Design flow>= 1 MGD

Serves >= 10,000 people

Class I Sludge Management Facility (per 40 CFR § 503.9)

Biosolids generator

Biosolids end user - land application (onsite)

Biosolids end user - surface disposal (onsite)

B0 e O R R

Biosolids end user - incinerator (onsite)

B. WWTP’s Sewage Sludge or Biosolids Treatment Process
Check all that apply. See instructions for guidance.

O

Aerobic Digestion

Air Drying (or sludge drying beds)
Lower Temperature Composting
Lime Stabilization

Higher Temperature Composting

X

Heat Drying

Thermophilic Aerobic Digestion
Beta Ray Irradiation

Gamma Ray Trradiation

Pasteurization

I B e i BN

Preliminary Operation (e.g. grinding, de-gritting, blending)

X

Thickening (e.g. gravity thickening, centrifugation, filter press, vacuum filter)
Sludge Lagoon
Temporary Storage (< 2 years)

Long Term Storage (>= 2 years)

i B

Methane or Biogas Recovery

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 11 of 67



0 Other Treatment Process: Click to enter text.

C. Sewage Sludge or Biosolids Management

Provide information on the intended sewage sludge or biosolids management practice. Do
not enter every management practice that you want authorized in the permit, as the
permit will authorize all sewage sludge or biosolids management practices listed in the
instructions. Rather indicate the management practice the facility plans to use.

Biosolids Management

Handler or Pathogen ecton ’
Management PRERTHGT Bulk or Bag |Amount (dry Rediction Attraction
Practice T pe Container metric tons) Ovtions Reduction

yp p Option

Disposal in On-Site Bulk N/A: Disposal |N/A: Disposal
Landfill Owner or in Landfill in Landfill

Operator
Choose an Choose an Choose an Choose an Choose an
item. item. item. item. item.
Choose an Choose an Choose an Choose an Choose an
item. item. item. item. item.

If “Other” is selected for Management Practice, please explain (e.g. monofill or transport to
another WWTP): Click to enter text.

D. Disposal site

Disposal site name: City of Pampa Landfill

TCEQ permit or registration number: No 43030

County where disposal site is located: Gray

E. Transportation method

Method of transportation (truck, train, pipe, other): Truck

Name of the hauler: Jacobs

Hauler registration number: Click to enter text.

Sludge is transported as a:

Liquid OO

semi-liquid O

semi-solid O

solid

Section 10. Permit Authorization for Sewage Sludge Disposal

A. Beneficial use authorization

(Instructions Page 52)

Does the existing permit include authorization for land application of biosolids for
beneficial use?

[0 Yes

X No

If yes, are you requesting to continue this authorization to land apply biosolids for
beneficial use?

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report

Page 12 of 67




O Yes X No

If yes, is the completed Application for Permit for Beneficial Land Use of Sewage Sludge
(TCEQ Form No. 10451) attached to this permit application (see the instructions for
details)?

[ Yes X No

B. Sludge processing authorization

Does the existing permit include authorization for any of the following sludge processing,
storage or disposal options?

Sludge Composting O  Yes No
Marketing and Distribution of Biosolids O Yes X No
Sludge Surface Disposal or Sludge Monofill O Yes X No
Temporary storage in sludge lagoons O Yes X No

If yes to any of the above sludge options and the applicant is requesting to continue this
authorization, is the completed Domestic Wastewater Permit Application: Sewage Sludge
Technical Report (TCEQ Form No. 10056) attached to this permit application?

O Yes O No

Section 11. Sewage Sludge Lagoons (Instructions Page 53)

Does this facility include sewage sludge lagoons?
O Yes X No

If yes, complete the remainder of this section. If no, proceed to Section 12.

A. Location information

The following maps are required to be submitted as part of the application. For each map,
provide the Attachment Number.

e Original General Highway (County) Map:
Attachment: NA

e USDA Natural Resources Conservation Service Soil Map:
Attachment: NA ‘

e Federal Emergency Management Map:
Attachment: NA

e Site map:
Attachment: NA

Discuss in a description if any of the following exist within the lagoon area. Check all that
apply.

O Overlap a designated 100-year frequency flood plain
0 Soils with flooding classification

[0 Overlap an unstable area

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 13 of 67



O Wetlands

O Located less than 60 meters from a fault
None of the above

Attachment: Click to enter text.

If a portion of the lagoon(s) is located within the 100-year frequency flood plain, provide
the protective measures to be utilized including type and size of protective structures:

NA

B. Temporary storage information

Provide the results for the pollutant screening of sludge lagoons. These results are in
addition to pollutant results in Section 7 of Technical Report 1.0.

Nitrate Nitrogen, mg/kg: NA
Total Kjeldahl Nitrogen, mg/kg: NA
Total Nitrogen (=nitrate nitrogen + TKN), mg/kg: NA
Phosphorus, mg/kg: NA
Potassium, mg/kg: NA
PH, standard units: NA
Ammonia Nitrogen mg/kg: NA
Arsenic: NA
Cadmium: NA
Chromium: NA
Copper: NA
Lead: NA
Mercury: NA
Molybdenum: NA
Nickel: NA
Selenium: NA
Zinc: NA
Total PCBs: NA
Provide the following information:
Volume and frequency of sludge to the lagoon(s): NA
Total dry tons stored in the lagoons(s) per 365-day period: NA
Total dry tons stored in the lagoons(s) over the life of the unit: NA

C. Liner information

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 14 of 67



Does the active/proposed sludge lagoon(s) have a liner with a maximum hydraulic
conductivity of 1x107 cm/sec?

O Yes No

If yes, describe the liner below. Please note that a liner is required.

NA

D. Site development plan
Provide a detailed description of the methods used to deposit sludge in the lagoon(s):

NA

Attach the following documents to the application.

e Plan view and cross-section of the sludge lagoon(s)
Attachment: NA

¢ Copy of the closure plan
Attachment: NA

e Copy of deed recordation for the site
Attachment: NA

e Size of the sludge lagoon(s) in surface acres and capacity in cubic feet and gallons
Attachment: NA

o Description of the method of controlling infiltration of groundwater and surface
water from entering the site

Attachment: NA
e Procedures to prevent the occurrence of nuisance conditions

Attachment: NA

E. Groundwater monitoring

Is groundwater monitoring currently conducted at this site, or are any wells available for
groundwater monitoring, or are groundwater monitoring data otherwise available for the
sludge lagoon(s)?

0 Yes No

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 15 of 67



If groundwater monitoring data are available, provide a copy. Provide a profile of soil
types encountered down to the groundwater table and the depth to the shallowest
groundwater as a separate attachment.

Attachment: Click to enter text.

Section 12. Authorizations/Compliance/Enforcement (Instructions

Page 54)

A. Additional authorizations

Does the permittee have additional authorizations for this facility, such as reuse
authorization, sludge permit, etc?

X Yes O No

If yes, provide the TCEQ authorization number and description of the authorization:

TCEQ Permit #WQ0010358-002. Treated effluent is pumped to the City of Pampa Municipal
Golf Course. It is stored in an above ground steel tank to be used to irrigate the golf course.

B. Permittee enforcement status
Is the permittee currently under enforcement for this facility?
O Yes X No

Is the permittee required to meet an implementation schedule for compliance or
enforcement?

0 Yes X No

If yes to either question, provide a brief summary of the enforcement, the implementation
schedule, and the current status:

NA

Section 13. RCRA/CERCLA Wastes (Instructions Page 55)

A. RCRA hazardous wastes

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 16 of 67



Has the facility received in the past three years, does it currently receive, or will it receive
RCRA hazardous waste?

O Yes No

B. Remediation activity wastewater

Has the facility received in the past three years, does it currently receive, or will it receive
CERCLA wastewater, RCRA remediation/corrective action wastewater or other remediation
activity wastewater?

0 Yes B No

C. Details about wastes received

If yes to either Subsection A or B above, provide detailed information concerning these
wastes with the application.

Attachment: Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 17 of 67



Pampa 1025

Section 14. Laboratory Accreditation (Instructions Page 55)

All laboratory tests performed must meet the requirements of 30 TAC Chapter 25,
Environmental Testing Laboratory Accreditation and Certification, which includes the

following general exemptions from National Environmental Laboratory Accreditation Program
(NELAP) certification requirements:

e The laboratory is an in-house laboratory and is:
o periodically inspected by the TCEQ; or
o located in another state and is accredited or inspected by that state; or
o performing work for another company with a unit located in the same site; or

o performing pro bono work for a governmental agency or charitable
organization.

e The laboratory is accredited under federal law.

e The data are needed for emergency-response activities, and a laboratory accredited
under the Texas Laboratory Accreditation Program is not available.

« The laboratory supplies data for which the TCEQ does not offer accreditation.
The applicant should review 30 TAC Chapter 25 for specific requirements.

The following certification statement shall be signed and submitted with every application.
See the Signature Page section in the Instructions, for a list of designated representatives who
may sign the certification.

CERTIFICATION:

I certify that all laboratory tests submitted with this application meet the requirements
of 30 TAC Chapter 25, Environmental Testing Laboratory Accreditation and
Certification.

Printed Name: Serissa Beck
Title: General Manager

Signature: Q/‘//{/\ /g <

Date: f()/‘i /’ZS

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 18 of 66



DOMESTIC WASTEWATER PERMIT APPLICATION
WORKSHEET 2.0: RECEIVING WATERS

The following information is required for all TPDES permit applications.

Section 1. Domestic Drinking Water Supply (Instructions Page 63)

Is there a surface water intake for domestic drinking water supply located within 5 miles
downstream from the point or proposed point of discharge?

O Yes X No
If no, proceed it Section 2. If yes, provide the following:
Owner of the drinking water supply: NA
Distance and direction to the intake: NA
Attach a USGS map that identifies the location of the intake.
Attachment: NA

Section 2. Discharge into Tidally Affected Waters (Instructions Page
63)

Does the facility discharge into tidally affected waters?
0 Yes X No

If no, proceed to Section 3. If yes, complete the remainder of this section. If no, proceed to
Section 3.

A. Receiving water outfall
Width of the receiving water at the outfall, in feet: Click to enter text.

B. Oyster waters
Are there oyster waters in the vicinity of the discharge?
O Yes X No
If yes, provide the distance and direction from outfall(s).
NA

C. Sea grasses
Are there any sea grasses within the vicinity of the point of discharge?
O Yes X No
If yes, provide the distance and direction from the outfall(s).
NA

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 25 of 67



Section 3.

Classified Segments (Instructions Page 63)

Is the discharge directly into (or within 300 feet of) a classified segment?

O Yes X No

If yes, this Worksheet is complete.
If no, complete Sections 4 and 5 of this Worksheet.

Section 4. Description of Immediate Receiving Waters (Instructions

Page 63)

Name of the immediate receiving waters: Tributary of Red Deer Creek

A. Receiving water type

Identify the appropriate description of the receiving waters.
Stream

O  Freshwater Swamp or Marsh

0 Lake or Pond
Surface area, in acres: Click to enter text.

Average depth of the entire water body, in feet: Click to enter text.

Average depth of water body within a 500-foot radius of discharge point, in feet:
Click to enter text.

0 Man-made Channel or Ditch

0 Open Bay

O Tidal Stream, Bayou, or Marsh

O Other, specify: Click to enter text.

B. Flow characteristics

If a stream, man-made channel or ditch was checked above, provide the following. For
existing discharges, check one of the following that best characterizes the area upstream
of the discharge. For new discharges, characterize the area downstream of the discharge
(check one).

Intermittent - dry for at least one week during most years

0 Intermittent with Perennial Pools - enduring pools with sufficient habitat to
maintain significant aquatic life uses

[0  Perennial - normally flowing

Check the method used to characterize the area upstream (or downstream for new
dischargers).

0  USGS flow records

0 Historical observation by adjacent landowners
X Personal observation
O

Other, specify: Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 26 of 67



C. Downstream perennial confluences

List the names of all perennial streams that join the receiving water within three miles
downstream of the discharge point.

Tributaries to Red Deer Creek

D. Downstream characteristics

Do the receiving water characteristics change within three miles downstream of the
discharge (e.g., natural or man-made dams, ponds, reservoirs, etc.)?

[ Yes X No
If yes, discuss how.
NA

E. Normal dry weather characteristics

Provide general observations of the water body during normal dry weather conditions.

The tributary only carries water upstream of the WW discharge point after a rain event
otherwise this is a dry stream.

Date and time of observation: Daily observations for 14 years

Was the water body influenced by stormwater runoff during observations?
X Yes O No

Section 5. General Characteristics of the Waterbody (Instructions

Page 65)

A. Upstream influences

Is the immediate receiving water upstream of the discharge or proposed discharge site
influenced by any of the following? Check all that apply.

0 Oil field activities Urban runoff
OO0 Upstream discharges O Agricultural runoff
O Septic tanks O Other(s), specify: Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 27 of 67



B. Waterbody uses
Observed or evidences of the following uses. Check all that apply.

X Livestock watering O Contact recreation

X Irrigation withdrawal O Non-contact recreation

O Fishing O Navigation

0 Domestic water supply O Industrial water supply
O

O Park activities Other(s), specify: Click to enter text.

C. Waterbody aesthetics
Check one of the following that best describes the aesthetics of the receiving water and
the surrounding area.
O  Wilderness: outstanding natural beauty; usually wooded or unpastured area; water
clarity exceptional
XI  Natural Area: trees and/or native vegetation; some development evident (from
fields, pastures, dwellings); water clarity discolored

[0 Common Setting: not offensive; developed but uncluttered; water may be colored
or turbid

[0 Offensive: stream does not enhance aesthetics; cluttered; highly developed;
dumping areas; water discolored

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 28 of 67



DOMESTIC WASTEWATER PERMIT APPLICATION
WORKSHEET 3.0: LAND DISPOSAL OF EFFLUENT

The following is required for renewal, new, and amendment permit applications.

Section 1. Type of Disposal System (Instructions Page 67)

Identify the method of land disposal:

[0 Surface application O Subsurface application

Irrigation 0 Subsurface soils absorption

O Drip irrigation system O Subsurface area drip dispersal system
[0 Evaporation O Evapotranspiration beds

X  Other (describe in detail): Effluent is discharged to the tributary of Red Deer Creek and the
City of Pampa Municipal Golf Course.

NOTE: All applicants without authorization or proposing new/amended subsurface disposal
MUST complete and submit Worksheet 7.0.

For existing authorizations, provide Registration Number: NA

Section 2. Land Application Site(s) (Instructions Page 67)

In table 3.0(1), provide the requested information for the land application sites. Include the
agricultural or cover crop type (wheat, cotton, alfalfa, bermuda grass, native grasses, etc.),
land use (golf course, hayland, pastureland, park, row crop, etc.), irrigation area, amount of
effluent applied, and whether or not the public has access to the area. Specify the amount of
land area and the amount of effluent that will be allotted to each agricultural or cover crop, if
more than one crop will be used.

Table 3.0(1) - Land Application Site Crops

Crop Type & Land Use Irrigation Effluent Public
Area (acres) | Application | Access?
(GPD) Y/N
Golf Course 65.884 ac 750,000 Y

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 31 of 67



Section 3. Storage and Evaporation Lagoons/Ponds (Instructions Page
67)

Table 3.0(2) - Storage and Evaporation Ponds

Pond Surface Area | Storage Volume | Dimensions Liner Type
Number (acres) (acre-feet)
1 0.0104 0.92 48’ diaX 23’ h Concrete

Attach a copy of a liner certification that was prepared, signed, and sealed by a Texas
licensed professional engineer for each pond.

Attachment: NA

Section 4. Flood and Runoff Protection (Instructions Page 67)
Is the land application site within the 100-year frequency flood level?

Yes O No
If yes, describe how the site will be protected from inundation.

All critical equipment infrastructure is above 100 vear flood level.

Provide the source used to determine the 100-year frequency flood level:

FEMA Panel 48179C0030C 11/4/2010

Provide a description of tailwater controls and rainfall run-on controls used for the land
application site.

Extraneous water is part of the tributary creek system that the effluent discharges into.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 32 of 67



Section 5. Annual Cropping Plan (Instructions Page 67)

Attach an Annual Cropping Plan which includes a discussion of each of the following items. If
not applicable, provide a detailed explanation indicating why. Attachment: Annual Cropping
Plan

e Soils map with crops

e Cool and warm season plant species

e Crop vield goals

e (Crop growing season

e (Crop nutrient requirements

e Additional fertilizer requirements

e Minimum/maximum harvest height (for grass crops)

¢ Supplemental watering requirements

e Crop salt tolerances

e Harvesting method/number of harvests

o Justification for not removing existing vegetation to be irrigated

Section 6. Well and Map Information (Instructions Page 68)

Attach a USGS map with the following information shown and labeled. If not applicable,
provide a detailed explanation indicating why. Attachment: Maps 1-5
e The boundaries of the land application site(s)
e Waste disposal or treatment facility site(s)
e On-site buildings
o Buffer zones
e Effluent storage and tailwater control facilities
o All water wells within 1-mile radius of the disposal site or property boundaries
e All springs and seeps onsite and within 500 feet of the property boundaries
e All surface waters in the state onsite and within 500 feet of the property boundaries
e All faults and sinkholes onsite and within 500 feet of the property
List and cross reference all water wells located within a half-mile radius of the disposal site or

property boundaries shown on the USGS map in the following table. Attach additional pages
as necessary to include all of the wells.

Table 3.0(3) - Water Well Data

well ID Well Use Producing? | Open, cased, Proposed Best Management
Y/N capped, or plugged? | Practice

525201 Commercial |Y Cased NA

99297 Residential |Y Cased NA

99306 Residential Y Cased NA

525210 Residential ¥ Cased NA

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 33 of 67



5. Annual Cropping Plan

This section does not apply to the City of Pampa effluent irrigation of the Pampa Municipal

Golf Course. There are no crops being grown using the treatment effluent nor are crops
being harvested and for this reason this section does not apply.



rap 1

g




b 5
B S
P, - .5

“ e S N e "
B

i ‘

/ ¥ \\ “ 4 _.//

4 o § -, -

ST
i
.
-
.
~
i
.

7

» .
-
i
Y
3
“
/3
F;
e
£
\'\

S
3
-

SCALE 1.24000

|

g 0 i
S SRR T N . Bt N o i = e ST R L SO RO SOR IO b
16500 ¢ 1000 2000 3000 4000 5000 5000 ,5,3 FEET

et ot 2 s g e . 5 s s ey

o R W e | s e o Ay u. O i R e e E :u.

Powrer pay E&+mg§+§ ﬂn@S&i Plant

e

e ANl S I3 e e e a

o



| .

o A P

R

I

L N

SEnYgTREHM

£

e L e

8 Al
3 { -
L3
4 i
_ ,am
. : it & |
¢ o35
: 3 O -4
i i, 4s
O
&
o
M F‘ .
_ j
L
H
i
i
H
i ~n.,.
i |
i ni
. § 3
-
‘
3 PO 7|
PITE <t

R TN S

~

Iy
o~ g
.

|
i
{
|

I

A i st aam s an g,

a1y

rd



Map 4

UNITED STATES PAMPA QUADRAN
DEPARTMENT OF THE INTERIOR STATE OF TEXAS AMEA’ QADRSNOLE
OEOLOCICAL SURVEY TEXAS WATER DEVELOPMENT BOARD 75 MINUTE SERIES (TOROGRAPHIC)
” . ki

i ""'"1" A = i W i 2 » =5 m L] swemon TR
i
! ol - A' s . 2 o R p o Do e .
o o e o - . : . :
- o HORERTS 0 e e B T RSB T U ROMERTS C0 &
e H GEAY 0 . o CEAY €0
! -~ g
ey h .
5 iy s o
e ' " - - -
4 g =
. N i F
i - A
PO | 4 -
. . "ot el
™ ; - sers . e, s 5 § rar v
i - o . ’
i " .
! >
i * p ;
i r p A {
‘”y = 3 . EELY o . -
. o5 o s
' ¢ .
£ 4 B o4
t o 4 g
] 3 . .
P e 5 s 8 '
il 7 e !
; g E " 04N - v,
' K 3
e i - "
# :
i £ .
1
e I
i ; "
oy -
i
[ 2 -
t d >
!
El 3
I3
= =
= '
i : -
5% t i
I e e o #
b

K e ]
-
R corema ani s
; ( )
. 1 e . ’
il ; wL
ittt AL !

Pt -

[RTe)

Mgpet ected ane ot

= =i % At .

15 A A o ey e et E*'l~ G Lo
o i € W SR 1 a1k w5 s <ompens TOPOBRAPAIL
ok A Sl il o TN AR I ST TiOLOTITAL SURVEY CENYEM CGLGHATO 203 G MASMINGTON 0 ¢ 0367 ®

* GADIA CRMCONG IERAL BATS AND SYVBGLS 1 fpiARY o LU i

A Zav e rerdaan

PAMPA. TEX.
e wadenyy ot




Map 5

X = Discharge Point

200 1 Buter Jore
Lagoans

TE0f Bue Jope g«é

5B AT ¥
A WATE Uinita

Neghtanry Properties Not
i) Buffer Jone

£ R0 1.000 2000 EXRYIL 4000

BT SRR e |~ - <

City of Pampa Wastewater Treatment Flant
Buffer Zone Map




Well ID Well Use Producing? | Open, cased, Proposed Best Management
Y/N capped, or plugged? | Practice

If water quality data or well log information is available please include the information in an
attachment listed by Well ID.

Attachment: NA

Section 7. Groundwater Quality (Instructions Page 68)

Attach a Groundwater Quality Technical Report which assesses the impact of the wastewater
disposal system on groundwater. This report shall include an evaluation of the water wells
(including the information in the well table provided in Item 6. above), the wastewater
application rate, and pond liners. Indicate by a check mark that this report is provided.

Attachment: NA
Are groundwater monitoring wells available onsite? [0 Yes No

Do you plan to install ground water monitoring wells or lysimeters around the land
application site? [0 Yes No

If yes, provide the proposed location of the monitoring wells or lysimeters on a site map.
Attachment: NA

Section 8. Soil Map and Soil Analyses (Instructions Page 69)

A. Soil map
Attach a USDA Soil Survey map that shows the area to be used for effluent disposal.

Attachment: Soil Map and Soil Analyses

B. Soil analyses

Attach the laboratory results sheets from the soil analyses. Note: for renewal applications,
the current annual soil analyses required by the permit are acceptable as long as the test
date is less than one year prior to the submission of the application.

Attachment: Soil Map and Soil Analyses

List all USDA designated soil series on the proposed land application site. Attach
additional pages as necessary.

Table 3.0(4) - Soil Data

Soil Series Depth Permeability Available Curve
from Water Number
Surface Capacity

MaC, Manskar clay 3-5% slopes | 80” Well drained Moderate NA

MabD, Manskar clay Loam 5-8% | 80” Well drained Moderate NA

OzB, Olkon & Zita clay Loam 1- | 80” Well drained High NA

29/

PuA, Pullman Clay Loam 0-1% 80” Well drained High NA

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 34 of 67



Section 8. Soil Map and Soil Analyses A. Soil Map and B. Soil Analyses, Soil Series

Gray County, Texas {TX179)
Gray County, Texas {TX178) 2
Map .
= - Acres in  Percent
Unit  Map Unit Name
Symbot ADY of AGIL
MaC  Mansker clay 79.9 7.6%
loam, 3tc 5
percent siopes

MaD  Mansker clay 339‘.4 32.4%
loam, S5to 8
percent slopes

MeD  Veal-Potter 40.1 3.8%
compiex, 3 10
12 percent
siopas

OzA Olton and Zita 23 0.7%
clay loams, 0
to 1 percent
siopes

CzB - OQOilton and Zita 171.3  16.3%
clay loams, 1
to 3 percent
slopes

PcB

PuA

PUDBD

Ra

Estacado clay
icam, 1to 3
percent slopes

Pullman clay
loam,0to 1
percent slopes

Puliman ciay
loam, 1 to 3
percent slopes

Randail clay,
0 to 1 percent
slopes,
occasionally
pended

Totals for Area of
Interest

93.8 8.9%
287.0 27.4%
11.0 1.1%

184  1.8%

1,048.2 100.0%



Soil Series Depth Permeability Available Curve
from Water Number
Surface Capacity

PcB, Estacado Clay Loam 1-3% | 80” Well drained High NA

Section 9. Effluent Monitoring Data (Instructions Page 70)

Is the facility in operation?
Yes OO0 No

If no, this section is not applicable and the worksheet is complete.

If yes, provide the effluent monitoring data for the parameters regulated in the existing
permit. If a parameter is not regulated in the existing permit, enter N/A.

Table 3.0(5) - Effluent Monitoring Data

Date 30 Day Avg | BOD5 TSS pH Chlorine Acres
Flow MGD | mg/1 mg/1 Residual mg/1 | irrigated
NA NA NA NA NA NA NA

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report

Page 35 of 67




Date

30 Day Avg
Flow MGD

BOD5
mg/1

TSS
mg/1

pH

Chlorine
Residual mg/1

Acres
irrigated

Provide a discussion of all persistent excursions above the permitted limits and any
corrective actions taken.

NA

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report

Page 36 of 67




DOMESTIC WASTEWATER PERMIT APPLICATION
WORKSHEET 4.0: POLLUTANT ANALYSIS REQUIREMENTS

The following is required for facilities with a permitted or proposed flow of 1.0 MGD or
greater, facilities with an approved pretreatment program, or facilities classified as a major
facility. See instructions for further details.

This worksheet is not required minor amendments without renewal.

Section 1. Toxic Pollutants (Instructions Page 76)

For pollutants identified in Table 4.0(1), indicate the type of sample.
Grab O Composite

Date and time sample(s) collected: 09/29/25 0810

Table 4.0(1) — Toxics Analysis

Pollutant AVG MAX Number of | MAL
Effluent Effluent Samples (ug/D
Conc. (ug/D) | Conc. (ug/1)

Acrylonitrile <1.00 <1.00 1 50
Aldrin <0.00991 <0.00991 1 0.01
Aluminum 26.9 26.9 1 2.5
Anthracene <0.963 <0.963 1 10
Antimony <0.800 <0.800 1 5
Arsenic <2.00 <2.00 1 0.5
Barium 69.2 69.2 1 3
Benzene <0.300 <0.300 1 10
Benzidine <0.963 <0.963 1 50
Benzo(a)anthracene <0.963 <0.963 1 5
Benzo(a)pyrene <0.963 <0.963 . 5
Bis(2-chloroethyl)ether <0.963 <0.963 1 10
Bis(2-ethylhexyl)phthalate <2.89 <2.89 1 10
Bromodichloromethane 13.5 13.5 1 10
Bromoform 1.14 1.14 1 10
Cadmium <0.300 <0.300 1 1
Carbon Tetrachloride <0.300 <0.300 1 2
Carbaryl <0.00991 <0.00991 1 5
Chlordane* <0.0595 <0.0595 ] 0.2
Chlorobenzene <0.300 <0.300 1 10

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 44 of 67



Pollutant AVG MAX Number of | MAL
Effluent Effluent Samples (ng/1
Conc. (ug/1) | Conc. (ug/l)
Chlorodibromomethane 4.63 4.63 1 10
Chloroform 25.7 2H.T 1 10
Chlorpyrifos <0.00991 <0.00991 1 0.05
Chromium (Total) <2.00 <2.00 1 3
Chromium (Tri) (*1) <2.00 <2.00 i N/A
Chromium (Hex) <3.00 <3.00 i
Copper 15.3 153 1 2
Chrysene <0.963 <0.963 1 5
p-Chloro-m-Cresol <1.93 <1.93 1 10
4,6-Dinitro-o-Cresol <1.93 <1.93 1 50
p-Cresol <1.93 <1.93 1 10
Cyanide (*2) <10.00 <10.00 1 10
4,4'- DDD <0.00991 <0.00991 1 0.1
4,4'- DDE <0.00991 <0.00991 1 0.1
4,4'- DDT <0.00991 <0.00991 1 0.02
2,4-D <0.0997 <0.0997 1 0.7
Demeton (O and S) <0.00991 <0.00991 1 0.20
Diazinon <0.00991 <0.00991 1 0.5/0.1
1,2-Dibromoethane <0.300 <0.300 1 10
m-Dichlorobenzene <0.300 <0.300 1 10
o-Dichlorobenzene <0.300 <0.300 1 10
p-Dichlorobenzene <0.300 <0.300 1 10
3,3"-Dichlorobenzidine <0.963 <0.963 1 5
1,2-Dichloroethane <0.300 <0.300 1 10
1,1-Dichloroethylene <0.300 <0.300 1 10
Dichloromethane <2.50 <2.50 1 20
1,2-Dichloropropane <0.300 <0.300 1 10
1,3-Dichloropropene <0.300 <0.300 1 10
Dicofol <0.198 <0.198 1 i}
Dieldrin <0.00991 <0.00991 1 0.02
2,4-Dimethylphenol <0.963 <.9963 1 10
Di-n-Butyl Phthalate <2.89 <2.89 1 10
Diuron <0.0298 <0.0298 1 0.09

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report

Page 45 of 67



Pollutant AVG MAX Number of | MAL
Effluent Effluent Samples (ng/1)
Conc. (ug/1) | Conc. (ug/l)
Endosulfan I (alpha) <0.00991 <0.00991 1 0.01
Endosulfan II (beta) <0.00991 <0.00991 1 0.02
Endosulfan Sulfate <0.00991 <0.00991 1 0.1
Endrin <0.00991 <0.00991 1 0.02
Epichlorohydrin <0.0068 <0.0068 1
Ethylbenzene <0.300 <0.300 1 10
Ethylene Glycol <20000 <20000 1 -
Fluoride 583 583 1 500
Guthion <0.00991 <0.00991 1 0.1
Heptachlor <0.00991 <0.00991 1 0.01
Heptachlor Epoxide <0.00991 <0.00991 1 0.01
Hexachlorobenzene <0.963 <0.963 1 5
Hexachlorobutadiene <0.963 <0.963 1 10
Hexachlorocyclohexane (alpha) <0.00991 <0.00991 1 0.05
Hexachlorocyclohexane (beta) <0.00991 <0.00991 1 0.05
gamma-Hexachlorocyclohexane <0.00991 <0.00991 1 0.05
(Lindane)
Hexachlorocyclopentadiene <0.963 <0.963 1 10
Hexachloroethane <0.963 <0.963 i 20
Hexachlorophene <0.994 <0.994 i 10
4,4’-Isopropylidenediphenol <6.01 <6.01 1 1
Lead 0.747 0.747 1 0.5
Malathion <0.00991 <0.00991 1 0.1
Mercury <.00128 <0.00128 ¥ 0.005
Methoxychlor <0.0198 <0.0198 1 2
Methyl Ethyl Ketone <5.00 <3.00 1 50
Methyl tert-butyl ether <0.300 <0.300 1
Mirex <0.00991 <0.00991 1 0.02
Nickel <3.00 <3.00 1 2
Nitrate-Nitrogen 25700 25700 1 100
Nitrobenzene <0.963 <0.963 i 10
N-Nitrosodiethylamine <1.93 <1.93 i § 20
N-Nitroso-di-n-Butylamine <0.963 <0.963 1 20

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report

Page 46 of 67



Pollutant AVG MAX Number of | MAL
Effluent Effluent Samples (ug/1)
Conc. (ug/) | Conc. (ug/l)
Nonylphenol <67.4 <67.4 1 333
Parathion (ethyl) <0.00991 <0.00991 1 0.1
Pentachlorobenzene <0.963 <0.963 1 20
Pentachlorophenol <0.963 <0.963 1 5
Phenanthrene <0.963 <0.963 1 10
Polychlorinated Biphenyls (PCB's) (*3) | <0.00991 <0.00991 1 0.2
Pyridine <0.963 <0.963 1 20
Selenium <2.00 <2.00 1 5
Silver <1.00 <1.00 1 0.5
1,2,4,5-Tetrachlorobenzene <0.963 <0.963 1 20
1,1,2,2-Tetrachloroethane <0.300 <0.300 1 10
Tetrachloroethylene <0.600 <0.600 1 10
Thallium <0.500 <0.500 1 0.5
Toluene <0.600 <0.600 1 10
Toxaphene <0.297 <0.297 1 0.3
2,4,5-TP (Silvex) <0.0997 <0.0997 1 0.3
Tributyltin (see instructions for <0.0023 <0.0023 1 0.01
explanation)
1,1,1-Trichloroethane <0.300 <0.300 1 10
1,1,2-Trichloroethane <0.300 <0.300 1 10
Trichloroethylene <0.600 <0.600 1 10
2,4,5-Trichlorophenol <0.963 <0.963 ¥ 50
TTHM (Total Trihalomethanes) 45.0 45.0 1 10
Vinyl Chloride <0.300 <0.300 1 10
Zinc 47.5 47.5 1 5

(*1) Determined by subtracting hexavalent Cr from total Cr.

(*2) Cyanide, amenable to chlorination or weak-acid dissociable.
(*3) The sum of seven PCB congeners 1242, 1254, 1221, 1232, 1248, 1260, and 1016.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report

Page 47 of 67




Section 2. Priority Pollutants

For pollutants identified in Tables 4.0(2)A-E, indicate type of sample.
Grab O Composite X
Date and time sample(s) collected: 9/29/25 0810

Table 4.0(2)A - Metals, Cyanide, and Phenols

Pollutant AVG MAX Number of | MAL
Effluent Effluent Samples mg/1)
Conc. (ng/1) | Conc. (ng/1)
Antimony <0.800 <0.800 1 5
Arsenic <2.00 <2.00 1 0.5
Beryllium <0.300 <0.300 1 0.5
Cadmium <0.300 <0.300 1 1
Chromium (Total) <2.00 <2.00 1 3
Chromium (Hex) <3.00 <3.00 1 3
Chromium (Tri) (*1) <2.00 <2.00 1 N/A
Copper 1533 1533 1 2
Lead 0.747 0.747 1 0.5
Mercury <0.00128 <0.00128 1 0.005
Nickel <3.00 <3.00 3 2
Selenium <2.00 <2.00 1 S
Silver <1.00 <1.00 1 0.5
Thallium <0.500 <0.500 1 0.5
Zinc 47.5 47.5 1 5
Cyanide (*2) <10.0 <10.0 1 10
Phenols, Total <0.963 <0.963 1 10

(*1) Determined by subtracting hexavalent Cr from total Cr.
(*2) Cyanide, amenable to chlorination or weak-acid dissociable

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 48 of 67



Table 4.0(2)B - Volatile Compounds

Pollutant AVG MAX Number of | MAL
Effluent Effluent Samples (ng/M
Conc. (ng/1) | Conc. (ng/1)
Acrolein <5.00 <5.00 1 50
Acrylonitrile <1.00 <1.00 1 50
Benzene <0.300 <0.300 1 10
Bromoform 1.14 1.14 1 10
Carbon Tetrachloride <0.300 <0.300 1 2
Chlorobenzene <0.300 <0.300 1 10
Chlorodibromomethane 4.63 4.63 1 10
Chloroethane <1.00 <1.00 1 50
2-Chloroethylvinyl Ether <6.00 <6.00 1 10
Chloroform 237 239 1 10
Dichlorobromomethane 13.5 13.5 1 10
[Bromodichloromethane]
1,1-Dichloroethane <0.300 <0.300 1 10
1,2-Dichloroethane <0.300 <0.300 1 10
1,1-Dichloroethylene <0.300 <0.300 1 10
1,2-Dichloropropane <0.300 <0.300 1 10
1,3-Dichloropropylene <0.300 <0.300 1 10
[1,3-Dichloropropene]
1,2-Trans-Dichloroethylene <0.300 <0.300 1 10
Ethylbenzene <0.300 <0.300 1 10
Methyl Bromide <1.00 <1.00 1 50
Methyl Chloride <1.00 <1.00 1 50
Methylene Chloride <2.50 <2.50 1 20
1,1,2,2-Tetrachloroethane <0.300 <0.300 1 10
Tetrachloroethylene <0.600 <0.600 1 10
Toluene <0.600 <0.600 1 10
1,1,1-Trichloroethane <0.300 <0.300 1 10
1,1,2-Trichloroethane <0.300 <0.300 1 10
Trichloroethylene <0.600 <0.600 1 10
Vinyl Chloride <0.300 <0.300 1 10

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report

Page 49 of 67



Table 4.0(2)C - Acid Compounds

Pollutant AVG MAX Number of | MAL
Effluent Effluent Samples g/l
Conc. (ng/1) | Conc. (ng/1H
2-Chlorophenol <0.963 <0.963 1 10
2,4-Dichlorophenol <0.963 <0.963 1 10
2,4-Dimethylphenol <0.963 <0.963 1 10
4,6-Dinitro-o-Cresol <1.93 <1.93 1 50
2,4-Dinitrophenol <1.93 <1.93 1 50
2-Nitrophenol <0.963 <0.963 1 20
4-Nitrophenol <1.93 <1.93 1 50
P-Chloro-m-Cresol <1.93 <1.93 1 10
Pentalchlorophenol <0.963 <0.963 1 o
Phenol <0.963 <0.963 1 10
2,4,6-Trichlorophenol <0.963 <0.963 | 10

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 50 of 67



Table 4.0(2)D — Base/Neutral Compounds

Pollutant AVG MAX Number of | MAL
Effluent Effluent Samples (ng/l)
Conc. (ng/ | Conc. (ng/1)
Acenaphthene <0.963 <0.963 1 10
Acenaphthylene <0.963 <0.963 1 10
Anthracene <0.963 <0.963 1 10
Benzidine <0.963 <0.963 1 50
Benzo(a)Anthracene <0.963 <0.963 1 5
Benzo(a)Pyrene <0.963 <0.963 1 5
3,4-Benzofluoranthene <0.963 <0.963 1 10
Benzo(ghi)Perylene <0.963 <0.963 1 20
Benzo(k)Fluoranthene <0.963 <0.963 i 5
Bis(2-Chloroethoxy)Methane <0.963 <0.963 1 10
Bis(2-Chloroethyl)Ether <0.963 <0.963 1 10
Bis(2-Chloroisopropyl)Ether <0.963 <0.963 1 10
Bis(2-Ethylhexyl)Phthalate <2.89 <2.89 1 10
4-Bromophenyl Phenyl Ether <0.963 <0.963 1 10
Butyl benzyl Phthalate <2.89 <2.89 1 10
2-Chloronaphthalene <0.963 <0.963 1 10
4-Chlorophenyl phenyl ether <0.963 <0.963 1 10
Chrysene <0.963 <0.963 1 5
Dibenzo(a,h)Anthracene <0.963 <0.963 1 5
1,2-(o)Dichlorobenzene <0.300 <0.300 1 10
1,3-(m)Dichlorobenzene <0.300 <0.300 1 10
1,4-(p)Dichlorobenzene <0.300 <0.300 1 10
3,3-Dichlorobenzidine <0.963 <0.963 1 5
Diethyl Phthalate <2.89 <2.89 1 10
Dimethyl Phthalate <2.89 <2.89 1 10
Di-n-Butyl Phthalate <2.89 <2.89 1 10
2,4-Dinitrotoluene <0.963 <0.963 1 10
2,6-Dinitrotoluene <0.963 <0.963 1 10
Di-n-Octyl Phthalate <2.89 <2.89 1 10
1,2-Diphenylhydrazine (as Azo- <0.963 <0.963 1 20
benzene)
Fluoranthene <0.963 <0.963 1 10

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report

Page 51 of 67



Pollutant AVG MAX Number of | MAL
Effluent Effluent Samples (ng/D)
Conc. (ng/1) | Conc. (ng/1)
Fluorene <0.963 <0.963 1 10
Hexachlorobenzene <0.963 <0.963 1 5
Hexachlorobutadiene <0.963 <0.963 1 10
Hexachlorocyclo-pentadiene <0.963 <0.963 1 10
Hexachloroethane <0.963 <0.963 1 20
Indeno(1,2,3-cd)pyrene <0.963 <0.963 i S
Isophorone <0.963 <0.963 1 10
Naphthalene <0.963 <0.963 1 10
Nitrobenzene <0.963 <0.963 1 10
N-Nitrosodimethylamine <0.963 <0.963 1 50
N-Nitrosodi-n-Propylamine <0.963 <0.963 1 20
N-Nitrosodiphenylamine <0.963 <0.963 1 20
Phenanthrene <0.963 <0.963 1 10
Pyrene <0.963 <0.963 1 10
1,2,4-Trichlorobenzene <0.963 <0.963 1 10

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 52 of 67



Table 4.0(2)E - Pesticides

Pollutant AVG MAX Number of | MAL
Effluent Effluent Samples (ng/1)
Conc. (ng/1) | Conc. (pg/1)

Aldrin <0.00991 <0.00991 1 0.01
alpha-BHC (Hexachlorocyclohexane) | <0.00991 <0.00991 1 0.05
beta-BHC (Hexachlorocyclohexane) | <0.00991 <0.00991 1 0.05
gamma-BHC <0.00991 <0.00991 1 0.05
(Hexachlorocyclohexane)

delta-BHC (Hexachlorocyclohexane) | <0.00991 <0.00991 1 0.05
Chlordane <0.0595 <0.0595 1 0.2
4,4-DDT <0.00991 <0.00991 1 0.02
4,4-DDE <0.00991 <0.00991 1 0.1
4,4,-DDD <0.00991 <0.00991 1 0.1
Dieldrin <0.00991 <0.00991 i | 0.02
Endosulfan I (alpha) <0.00991 <0.00991 1 0.01
Endosulfan II (beta) <0.00991 <0.00991 1 0.02
Endosulfan Sulfate <0.00991 <0.00991 1 0.1
Endrin <0.00991 <0.00991 1 0.02
Endrin Aldehyde <0.00991 <0.00991 1 0.1
Heptachlor <0.00991 <0.00991 1 0.01
Heptachlor Epoxide <0.00991 <0.00991 1 0.01
PCB-1242 <0.00991 <0.00991 1 0.2
PCB-1254 <0.00991 <0.00991 1 0.2
PCB-1221 <0.00991 <0.00991 1 0.2
PCB-1232 <0.00991 <0.00991 1 0.2
PCB-1248 <0.00991 <0.00991 1 0.2
PCB-1260 <0.00991 <0.00991 1 0.2
PCR-1016 <0.00001 <0.00001 1 0.2
Toxaphene <0.297 <0.297 1 0.3

* For PCBS, if all are non-detects, enter the highest non-detect preceded by a “<”.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report

Page 53 of 67



Section 3. Dioxin/Furan Compounds

A. Indicate which of the following compounds from may be present in the influent from a
contributing industrial user or significant industrial user. Check all that apply.

O 2.,4,5-trichlorophenoxy acetic acid
Common Name 2,4,5-T, CASRN 93-76-5

O 2-(2,4,5-trichlorophenoxy) propanoic acid
Common Name Silvex or 2,4,5-TP, CASRN 93-72-1

El 2-(2,4,5-trichlorophenoxy) ethyl 2,2-dichloropropionate
Common Name Erbon, CASRN 136-25-4

O 0,0-dimethyl 0-(2,4,5-trichlorophenyl) phosphorothioate
Common Name Ronnel, CASRN 299-84-3

O 2,4,5-trichlorophenol
Common Name TCP, CASRN 95-95-4

O hexachlorophene
Common Name HCP, CASRN 70-30-4

For each compound identified, provide a brief description of the conditions of its/their
presence at the facility.

NA

B. Do you know or have any reason to believe that 2,3,7,8 Tetrachlorodibenzo-P-Dioxin
(TCDD) or any congeners of TCDD may be present in your effluent?

O Yes X No
If yes, provide a brief description of the conditions for its presence.
NA

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 54 of 67



C. If any of the compounds in Subsection A or B are present, complete Table 4.0(2)F.
For pollutants identified in Table 4.0(2)F, indicate the type of sample.
GrabO Composite O

Date and time sample(s) collected: Click to enter text.

Table 4.0(2)F — Dioxin/Furan Compounds

Compound Toxic Wastewater Wastewater | Sludge Sludge MAL
Equivalenc | Concentration | Equivalents | Concentration | Equivalents | (ppq)
y Factors | (ppq) (Ppa) (Ppt)
2,3,7,8 TCDD 1 10
1,2,3,7,8 PeCDD | 0.5 50
2,3,7,8 HxCDDs | 0.1 50
1,2,3,4,6,7,8 0.01 50
HpCDD
2,3,7,8 TCDF 0.1 10
1,2,3,7,8 PeCDF | 0.05 50
2,3,4,7,8 PeCDF | 0.5 50
2,3,7,8 HXCDFs | 0.1 50
2,3,4,7,8 0.01 50
HpCDFs
OCDD 0.0003 100
OCDF 0.0003 100
PCB 77 0.0001 0.5
PCB 81 0.0003 0.5
PCB 126 0.1 0.5
PCB 169 0.03 0.5
Total

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report

Page 55 of 67




DOMESTIC WASTEWATER PERMIT APPLICATION
WORKSHEET 5.0: TOXICITY TESTING REQUIREMENTS

The following is required for facilities with a current operating design flow 0f1.0 MGD or
greater, with an EPA-approved pretreatment program (or those required to have one under
40 CFR Part 403), or are required to perform Whole Effluent Toxicity testing. See Page 86 of
the instructions for further details.

This worksheet is not required minor amendments without renewal.

Section 1. Required Tests

Indicate the number of 7-day chronic or 48-hour acute Whole Effluent Toxicity (WET) tests
performed in the four and one-half years prior to submission of the application.

7-day Chronic: NA
48-hour Acute: 18

Section 2. Toxicity Reduction Evaluations (TREs)

Has this facility completed a TRE in the past four and a half years? Or is the facility currently
performing a TRE?

O Yes X No

If yes, describe the progress to date, if applicable, in identifying and confirming the toxicant.

Click to enter text.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 56 of 67



Section 3. Summary of WET Tests

If the required biomonitoring test information has not been previously submitted via both the
Discharge Monitoring Reports (DMRs) and the Table 1 (as found in the permit), provide a
summary of the testing results for all valid and invalid tests performed over the past four
and one-half years. Make additional copies of this table as needed.

Table 5.0(1) Summary of WET Tests

Test Date Test Species NOEC Survival NOEC Sub-lethal
4-7-21 d. pulex 100%
4-7-21 P. promelas 100%
9-1-21 d. pulex 100%
9-1-21 P. promelas 100%
10-20-21 d. pulex 100%
10-20-21 P. promelas 100%
2-16-22 d. pulex 100%
2-16-22 P. promelas 100%
5-25-22 d. pulex 100%
5-25-22 P. promelas 100%
7-13-22 d. pulex 100%
7-13-22 P. promelas 100%
10-5-22 d. pulex 100%
10-5-22 P. promelas 100%
2-15-23 d. pulex 100%
2-15-23 P. promelas 100%
5-25-23 d. pulex 100%
5-25-23 P. promelas 100%
8-30-23 d. pulex 100%
8-30-23 P. promelas 100%
11-29-23 d. pulex 100%
11-29-23 P. promelas 100%
4-10-24 d. pulex 100%
4-10-24 P. promelas 100%
7-10-24 d. pulex 100%
7-10-24 P. promelas 100%
9-25-24 d. pulex 100%
9-25-24 P. promelas 100%
10-30-24 d. pulex 100%

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report

Page 57 of 67



Test Date Test Species NOEC Survival NOEC Sub-lethal
10-30-24 P. promelas 100%
1-22-25 d. pulex 100%
1-22-25 P. promelas 100%
4-23-25 d. pulex 100%
4-23-25 P. promelas 100%
7-23-2% d. pulex 100%
7-23-25 P. promelas 100%

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report

Page 58 of 67



DOMESTIC WASTEWATER PERMIT APPLICATION
WORKSHEET 6.0: INDUSTRIAL WASTE CONTRIBUTION

The following is required for all publicly owned treatment works.

Section 1. All POTWs (Instructions Page 87)

A. Industrial users (IUs)

Provide the number of each of the following types of industrial users (IUs) that discharge
to your POTW and the daily flows from each user. See the Instructions for definitions of
Categorical IUs, Significant IUs - non-categorical, and Other IUs.

If there are no users, enter 0 (zero).
Categorical [Us:
Number of IUs: 2
Average Daily Flows, in MGD: 0.018

Significant IUs - non-categorical:
Number of IUs: o
Average Daily Flows, in MGD: o
Other IUs:
Number of IUs: o
Average Daily Flows, in MGD: o

B. Treatment plant interference

In the past three years, has your POTW experienced treatment plant interference (see
instructions)?

O Yes No

If yes, identify the dates, duration, description of interference, and probable cause(s) and
possible source(s) of each interference event. Include the names of the IUs that may have
caused the interference.

N/A

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 59 of 67



C. Treatment plant pass through
In the past three years, has your POTW experienced pass through (see instructions)?

O Yes No

If yes, identify the dates, duration, a description of the pollutants passing through the
treatment plant, and probable cause(s) and possible source(s) of each pass through event.
Include the names of the IUs that may have caused pass through.

N/A

D. Pretreatment program
Does your POTW have an approved pretreatment program?
O Yes K No
If yes, complete Section 2 only of this Worksheet.
Is your POTW required to develop an approved pretreatment program?
O Yes K No
If yes, complete Section 2.c. and 2.d. only, and skip Section 3.

If no to either question above, skip Section 2 and complete Section 3 for each significant
industrial user and categorical industrial user.

Section 2. POTWs with Approved Programs or Those Required to

Develop a Program (Instructions Page 87)

A. Substantial modifications

Have there been any substantial modifications to the approved pretreatment program
that have not been submitted to the TCEQ for approval according to 40 CFR §403.18?

0 Yes No

If yes, identify the modifications that have not been submitted to TCEQ, including the
purpose of the modification.

N/A

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 60 of 67



B. Non-substantial modifications

Have there been any non-substantial modifications to the approved pretreatment
program that have not been submitted to TCEQ for review and acceptance?

O Yes X No

If yes, identify all non-substantial modifications that have not been submitted to TCEQ,
including the purpose of the modification.

N/A

C. Effluent parameters above the MAL
In Table 6.0(1), list all parameters measured above the MAL in the POTW’s effluent
monitoring during the last three years. Submit an attachment if necessary.

Table 6.0(1) — Parameters Above the MAL

Pollutant Concentration MAL Units Date

N/A N/A N/A N/A N/A

D. Industrial user interruptions

Has any SIU, CIU, or other IU caused or contributed to any problems (excluding
interferences or pass throughs) at your POTW in the past three years?

O  Yes No

If yves, identify the industry, describe each episode, including dates, duration, description
of the problems, and probable pollutants.

N/A

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 61 of 67



Section 3. Significant Industrial User (SIU) Information and
Categorical Industrial User (CIU) (Instructions Page 88)

A. General information
Company Name: See Attachments of CFR 435
SIC Code: See Attachments of CFR 435

Contact name: See Attachments of CFR 435
Address: See Attachments of CFR 435
City, State, and Zip Code: See Attachments of CFR 435

Telephone number: See Attachments of CFR 435
Email address: See Attachments of CFR 435

B. Process information

Describe the industrial processes or other activities that affect or contribute to the SIU(s)
or CIU(s) discharge (i.e., process and non-process wastewater).

N/A

C. Product and service information
Provide a description of the principal product(s) or services performed.
N/A

D. Flow rate information

See the Instructions for definitions of “process” and “non-process wastewater.”
Process Wastewater:

Discharge, in gallons/day: N/A

Discharge Type: 0  Continuous O Batch O Intermittent
Non-Process Wastewater:

Discharge, in gallons/day: N/A

Discharge Type: 1 Continuous O Ratch O Intermittent

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 62 of 67



- R AR TS R ]

Address: Employmaent: Primary SIC: 1311 C/T‘{-::@ %C
408 W Kingsmill Ave 2 (This site) Primary NAICS: 21111] -

Pampa, TX, 79065-6344 2 (All sites) Une of Business:
Crude Petroleum/Natural Gas Production n
5 Phone: 806-565-5962 sales: f ) j’\
Y Locatlon Type: Single Location $160,000 (This site) EXecutives: L A
D-U~N-S#: B0-977-5043 US (Estimated/Modzled) Mr James Evans - Partner
DEB® Prescreen Score: Medium Risk 160,000 (A}l sites) Mr Don Evans - Partrer

US (Estimsted/Modeled)

Caidwel Froductien Co Inc

5; Caldweall Preduction Co Ing

= e
. Address: . Employment: Primary S20: 1311 Cé:/@ (_,{' %g
2518 Duncan S5t 3G (This site) Primary RAICS: 211117

Pampa, TX, 79065-3043 30 (Al sites) Ling of Buginess:
Crude petroleumn & natura! a5 production
Phone: 806-565-8888 Sailes: O D
Fax; 806-665-999¢9 $3,300,000 (This site) Exacutives:
Location Type: Single Logstion us (Esdmated/fﬂode/ed) Mr Dennis Caldwai! - Pragident
D-U-N-S#: 00-435-2466 $3,300,000 (Al sites) /é .
DaE® Prescreen Score: Low Risk US (Estmated/Madelad) AL /L{,

B & B Produring €o tnc

/ 7: B & 8 Producing Cp Inc

‘!

i ]
Address; Employment: Primary 81¢: 1313, : 3
2601 W Kentucky Ave & (This site) - Primary NAXCS: 211111 A
Pamps, TX, 79055-1233 6 (All sjtes) Line of Buginess,
Cryde Primnat Gas
Phone: 806-669-2535 Saleg:
Location Type: Single Location $500,000 (This site) Executives: Q
O-U-N-S#: 60-435-0975 US (Actuat) Ms Sharon Ward - Presient
DEB® Prescreen Scare: Low Risk $500,000 (Al sites) Mr Wayne Bruce - Vice President
US (actual)
nanda Energy Inc
8: Ananda Energy Xoc
Address: e Employment; Primary 81C: 1311
2316 Cherokea Dr “~ 2 (This site) Primary NAICS: 211 i1 L_k%g
Pampa, TX, 79065-3102 2 (Al sttes) Line of Buziness:
Crude Petroleum/Natura! Gas Proguction
Phone: 806-665-1054 Sales: 3
Location Typa: Single Location $190,000 (This site) Executives: £9 5
D-U-N-S2: 02-720-9200 us (Esﬁmat'ed/Made/ed) Mr Ralph Peters - President f- i
D&B® Prescreen Score: Low Risk $190,000 (All sttes) Ms Joyce Peters - Corporete Secrstary
US (Estirnated/Modeled) Mr Derek S Paters - Corporate Secretary / ’(0 s 5 '('{‘)Q 2
’-‘ Toikeco
. J 2: Tokco
= = { pos -
Addrass: i Employment: Primary 81¢: 1311 { 4 1 2}:
101 Naida St ‘N 3 (This site) Brimary MAICS: 311114 : %l
Pampo, TX, 79065 3 {All sites) Line of Buginaszs: :
Crude PetroleumyNatural Gas Proguction
Phoue: 806-6565-067 Saleg: '
Location Type: Single Locetion $210,000 {This Site)
D-U-N-82: 79-695-94424 US (Estimated/Modeled) 8
DBE® Prestreen Score: Low Risk $210,000 (Al sites) : 4
US (Estimatad/Mode/ed) It K.

http://sclectory.com/selectory/SummaryView/P ileBuilding.aspxfileld=2733485 B/19/2010



Evans Production Co

/10: Evans Production Co
v Address:
308 W Kingsmili Ave
» Pamps, TX, 79065.5344

Q
Phene: 806-665-5962
Locatien Typa: Single Location
D=UnN-8s: 78-600-5587
P&BE Prescreen Score: Low Risk

Edward M Dunigan

,;/ 11: Edward M Dunigan

Address:
120 W Kingsmill Ave # 2073
Pampa, TX, 79065-5445

Phone: §506-669-3475

Location Typa: Single Location
B-U-N-52; 00-265-4358

D&B® Prescreen Scorea: High Risk.

- Caddo Production
i 12: Caddo Production
Address: ;l

2118 Beech Ln
Pamps, TX, 79065-3836

Phone: BDE-665-1326

Location Type: Single Location
D-U-N-Sf: 10-886-4294

D&B® Prescreen Score: Low Rigk

WO Gperating Co ttd

13: WO Operating Co Ltd

Addrass:
Hwry 152 W
Pampa, TX, 79065

Phone: 806-665-8295

Location Type: $ingle LOoCauon
D-U=~N-S#: 17-669-3398

DRB® Prescresn Seora: Low Risk

Wo Operatng Co Limitad
14 Wo Operating Co Limjted

Adtress:
Hwy 152 W

Employment:
1 (This site)
1 {All sites)

Salss:

$13C,000 (Thiz site)

US (Estimated/Modeled)
$130,000 (Al sites)

Us (Estimabed/ﬁodel&d)

Employmant:
3 {This site)
3 (Ali sites)

Saiag:

$120,000 (This sita)

us {Estirnatad/Modeled 1}
£190.000 (All sites)

US (Estimatady) Modeled)

Employment:
4 (This site)
4 (Al sites)

Salss:

$270,000 (This sits)

US (Estimated/Modeleg )
§270,000 (All sites)

US (Estimated/mo delea)

Employment:
46 (This sita)
46 (All sites)

Saieg:

$4,100,000 (This sfte)
us {(EsUmated/Modeled)
54,100,000 (Al sites)
uUs {Est/mabed/Mcdeled)

Employment;
43 (This site)

LAy o VUL 10

Primary 8I1€: (314
Primary NAZCS: 211111

Line of Business: C?:/‘Q‘ L{ % g/

Crude Petroieum/Naturai 5as Production
if} 9
(S

Executives:
Mr Don Svans - Owner

Primary S¥C: 1311
Primary NAICS: 211111
Line of Businass:

Crude Petroleumy/Natural Gos Production

Executives;
Mr g6ward M Dunigan - Owner

Ob

Primary SIc: 1311
Prirary MAICS: 211111

R drg™
Line of Business:
Crude Petroleum/Nstural Gasg Production

Executives:
Mr Con Boddy - Principal
Ms Shirley Boddy - Director

Primary $3¢; 1311
Primary NAICS: 21111 i
Ling of Businggs:

Crude petroleum production

Executives: ¢
Wo Enargy of Nevad - Partner
Hr Scott Whtts - Manager

Mr Miigs Oloughiin - Mangger

Primary 5IC: 1311
Primary NAICS: 211111

CHL 4z

CHL Y5~
A/C

http://selectory.com/Selectoxy/SuuunaryView/F leBuilding aspx7fileld=2733485 - 8/19/2010



Pemps, TX, 79065

Phone: 806-665-8298

Location Type: Single Location
D-U-N-5#: 78-295-9536

D&B@ Prescreen Scora: Low Risk

Wo Energy of Nevada Inc

15: Wo Energy of Nevads Ine

Addrass:
11705 Highway 152
Pamps, TX, 73065-1414

Phone: 806-665-8208

Location Type: Headguarters
D-U-N-8%: 17.567-0375

PEBE Prescreen Score: Low Risk

Williara L Arvington

18: William L Arrington

/ Addresg;

408 W Kingsmill Ave £ 200
Pampe, TX, 79065-6343

Phone: 806-669-3324

Fax: 806-665-7200

Lecation Type: Singie Location
D-U-N-S#: 06-539-6730

DEB® Prescreen Score: Low Risk

W B D Ol & Gas Ine
\/f’ $7: WRE 0l & Gas Inc

Addrass:

2225 Parryton Phwy Stz 45
Pamps, TX, 79065-3500

Phone: 806-669-3517

Locatlon Type: Single Location
DeUeN-S&: 15-467-8122

D&B® Prescreen Scora: Low Risk

Sanab! Ot £o

\/" 18: Senobi O CO

Address:
114 W Kingsmili Ave
Pampa, TX, 79065-6434

Phone: 806-665-071<

Lecation Type: Single Lacation
D-U-N-8#: 83-473-3148

D&B® Prascreen Spove; Low Risk

http://sclectozy.com/Seleetoxy/SummaxyView/FileBuildjzm_.aspx?ﬁleld=2733485

227 (Al sttes)

Sales:
$25,409,000 (Al sites)
US (Actual)

Employmant:
5 {This sitg)
227 (Al sites)

Sales:
$25,409,000 (All sites)
US (Actusi)

Employment:
9 (This site)
S (Al sites)

Sales:

3,500,000 {Ths site)
US (Actual)
$3,500,000 (Al sites)
US fActuai)

Employment:
7 (This sita)
7 {All sites)

Sales:

$1,100,000 (This site)
US (Estimated/Modeled)
$1,100,000 (All sites)
us (Estlmated/Mode/ed)

Employment;
2 (This sita)
3 (Al sites)

Saigs:

$400,000 (This site)

us (Esfimefedlfvfodeleff)
$400,000 (All sites)

US (Estimatedy/Modeleq)

Executivas:

ABES T UL LO

Line of Bus_iness:
Cruda petroieum grodyction ; naturai gas production

Executives:
Mr Scott white - Manager
Mr Mites Oloughlin - Manager

" » ) —"./
Primary SIC: 1313 } @ { 1"2 C
Primary NAXCS: 213111 | ’I: -3

Line of Buginesgg;
Crude Patroteymy/Natural Gas Production

Mr JefT Johnson - Chief Executive Officar
Mr Miles O'Loughlin - President
Mr Scatt White - Vice Prasident

H
Brimavy SIC: 1311 - "12 Ll’/;)%w
Prlmary RAXCS: 211113 } ~
Line of Business:
Crude Petroleum/natural Gas Production Qil/Gas Exploraton
Services Besf Cattle-Except Feediot Wheat Farm
Executives:
Mr William L Arrington - Owner O
Novella Bumns - Corporate Secratary
Mr Paul D Loyd - Engineering R&D

Primary 81€; 1313
Prisnary NAICS: 21111%
Line of Business;

il & Gas Production

CFR Yae
oD

Execitives:
Mr Eddie Duenkai - Prasident
Stacey Ladd - vice Presigent

Primary SIC: 1321 ( F:@ %g
Primary NAYCS: 211111 §

Line of Buginess:
Oil & Gas Producer

Exesubves:

Mr Russel Martindals - Prasigent
Jeon A Martindale - Diregtor

Ms Mary Martindale - Director

8/19/2010



Rbr Ol & Gaa

19: Rbr O}l & Gas

Address;
101 Doyle St
Pampa, TX, 79065

Phone: §06-665-1267

‘Locstion Yype: Single Location
B-u-N-Swy 15-347-7478

D&B® Presureen Scora: Low Risk

Operating Co

) / 20; Qpereting Co
Address:

1211 N Price Rd

Pampa, TX, 78065-5509

Phone: 806-669-1417

Fax: 806-665-5107 ’
‘Location Type: Single Location
B-U-N-8%: 84.975.5500

DEB® Prescreen Score: Low RISK

Onyx Preducing Co Ing

21: Onyx Productng Co Inc

Address:
2101 W Mccollough 5t
Pampa, TX, 79065

Phone: 806-665-7265

Locatlon Type: Single Location
D-U-N-S#: 62-152-9039

DEB® Prescreen Score: {ow Risk

~ Oliwall Operators Inc
- 22: Oilwall Operators Inc

Address:
"= PO Box {851
Pampa, TX, 79068-1861

Phone: 806-669-3301

Location Type: Single Location
D-U-~N-S#; 05-031-5431

BEBE Prosuresn scara: Low Risk

#Myriad Resources Corp

23: Myriad Resources Corp

Addreas;
701 N Prica R¢
Pamps, TX, 79063-5126

h‘ttp://Selectory.com/SeIectory/SmmnaryView/F il

Employmenn
3 (This siey
3 (Al sitas)

Salas:

£Z50,000 {This sﬁ:e)

US { Esfimabed/Mode{ed)
$250,000 (Al sites)

s {Estimated/Modslec)

Employmant:
1L (This site)
1t (Al sites)

Sales;

$1,100,000 (This sike)
us (Estimated/Modeied)
$1,100,000 (ANl sites)
Us (i Esﬁmafed/Madeled)

employment;
L (This site)
L (Al sites)

Sales:

$130,000 (This site)

us (EstimatedsModerad)
$130,000 (Al sites)

us {Estimated/Modelzd)

Employment:
7 (This site)
7 (Al sites)

Satas:

£79C,000 (This site)

US (Estimaten/ssads/oq)
$790.000 (Al sites)

us (Estzmatea/moae!ed)

Employment:
3 (This site)
3 (All sites)

¢Building.aspx?fileld=2733485

B S A AR P W R

Primsey SIL; 1311 Y D L{j‘?
Primacy NAICS: 215111 ( i" (i\\- Dﬁ )
Liny of Business:

Crude Petroleum/Natural Ges Productipn

Executives:

Freddiz Romings - Partner
Ms Shirlens Topper - Partner
Mr Kevin Romines - Partner

;”L/g\“\

Primary SIC: 1311 Y el
Primary NAICS: 211111 (_/ 2 %
Line of Businsgg;

Crude Petrojeum/Natural Gas Production
2
I4 L'QJ

Exetubives:
Mr Alfrad Smith - President
Mr Wiliam Smith - Vics Presigent

Primary 82€: 1313 \ S Ve

Primary NAICS: 211111 4:«(2 6%"’
Line of Buslnegs: %
Crude Petroleum/Natural Gas Production

Executives:
Ms Jeanne Townson - Fresident
Mr Alan Snapp - vice Presigent

| A

Primary SIC: 1313
Primary NAICS: 21 1111
Line of Businega:
Operators Of OI! & Gas wehs

CTE- drg

YA
Q—@C/’c_-é.

Exscutivas: .
Mr wiillam R Cree - President

Mr Mark McVay - Business Manager
Mr Heraid A Cree - Corporats Becratary

Primary SIC: 1311 CFTQ Lg/%g/
Brimary NAICS: 2114 {1 a

Line of Buginess:

FSTRR

8/15/2010



Phone: 806-665-0000

Location Type: Singie Location
D-U-N-S72: &60-653-9249

B&B® Pregcreen Seore: Low Risk

Mon Corp
24: 300 Cory

:,/ Address;
161 Naida st s
Fempa, TX, 79065-6901
" Phone: 806-655-0034
Location Type: Single Location
DeU-N-Si: 61-866-3702
D&B® Prascreen Score: Low Risk

Minco Gl & Gas Co

/’ 25: Minco Ol & Gas Co
! Address:

309 N Frost St
Pampa, TX, 79065-6408

Phone: 806-669-6805

Location Type: Singfe Location
D-U-N-5%; 09-425-1709

D&B® Prescresn Score: Low Risk

Mealvin Anisman O Co
\/ 26: Meilvin Anjsman QI Co

Address: &
2226 Chestnut Dr
Pampa, TX, 79065-3820

.Phone: 805-669-2374

. Location Type: Single Lacation
R-U-N-8#: 00-793-552]
D&B® Prascreen Scgore: Low Rigk

L & € Leasing Inc
27: L & € Lenging Ine

Address:
100 N Price Rg
Pampa, TX, 79085-6900

Phone: 805-669-1093

Locstlen Type: Single Location
B-U-N-9%: 02-192-6385

D&E® Prescreen Score: Low Risk

http ://selectory.com/Sel-ectory/ SunﬁnaryView/FileBuilding.asﬁx?ﬂield=2733485

Sales:

$280,000 {This site)

US (Estimated/medeleq)
$280,000 (Al sites)

US (Estimated/todeiad)

Emplaymenn:
& (This site)
6 (Al sites)

Srilas:

$600,000 {This site)
US (Actua))
$600,000 (Al sites)
US (Actual)

Employment:
4 {This site)
2 (All sites)

Sales:

$390,000 (This site)

us (Estimal:ed/Modeled)
$390,000 (All s)tes)

us (Eernared/ModeIed)

Employment:
2 (This site)
2 (Al sites)

Saleg:

$140,000 (This site)

us (&fimatec’/l‘fodefed)
$140,000 (al sites)

us C&tfmated/f\ffoaefed)

Employment:
3 (This sitg)
3 (All sitesy

Sales;

$280,000 (This sita)

us (Estr’msted/rﬂ‘odefed)
$280,000 (Al sites)

US (Estimated/modeled)

ER-AVR SR VAT,

Crude Petroleum/Maryral Gas Production

Executives:

Mr Dennis Stowers - Pragident

Ms Veronica Carrplt - Corporate Secretary
Mr Keith Stowers - Vica President

e

Primary SIC: 1321
Frimary NAICTS: 211143

i S FR—_
_ OFid Uzg
Line 6F Businass;

Crude Petroleum/Natural Gas Productign
.o
Olsce

Exuecutives:

Mr Witbur € Walls - Presidant

G M Walls jr - Corporate Secretary
G ™ Walls Sr - Vice President

Primary SIC: 1331

Iy b s e
Primary NAICS: 21111} C*k_/\z (‘% OS
Line of Businegs:

Oil & Gas Producer

Executivas:

S G Hall ~ President

Ms Helen Hall - Corporate Setretary
Terry Hall - Vice Pregident

Primary 8IC: 1311
Primary NAXCS: 211111

-
G 2 f
(Fiee Urg
tine of Business;
Crude Petroleum/Natural Gas Production

Exacutives:
Mr Maivin Anisman - Owrner

Primary SIC: 1311 e -
Primary NAICS: 211111 . U( .'v%

Line o? Business:

OF & Gas Production

Exetutivas:
Mr Dennis Laycock - President

Mr Warran D Chisym - Corporate Secratary
Chisum Jeffrey - Vice President

8/19/2010



Kennath Ray Burger Inc

28: Kenneth Ray Burgar Inc

Address:
HC 3
Pampa, TX, 79065

Phone: 806-665-1507

Location Type: Single Location
D-U-N-S#: 11-560-8671

D&BY Prescrean Scora: Low Risk

Jge D Cree

~ 28t ¥oe D Cree
‘ i é f s ¥ £ i
Addrass: F . o beoed
Nbc Pz Ste 108
Pampa, TX, 76065

Phona: BD6-669-2321

Location Type: Single Location
D-U-N-8&: 13-015-9064

D&B® Prescreen Scorve: Low Risk

© My Tech Ing

/ 30: My Tech Ine

Addrass:
3224 N Hobart St Ste 5
Pampa, TX, 79065-7148

Phone: B06-669-3344

Location Type: Single Lacation
D-U=N-8&: 82-645-3085

DBR® Pragcreen Score: Low Risk

Excel Praduction Co

31: Excel Production Co

Address:
1050 N Price Rg
Pampa, TX, 79065

Phone: 806-665-0365

Lacation Type: Single Lucation
D-U-N-S&; 05-632-8651

D&B® Prescreen Score: Low Risk

; Doreen Bruze

32: Doreen Bruce

‘Address:
2601 W Kentucky Ave
Parnps, TX, 79065-1233

Phons: 806-669-2535

http://selectory.com/Selectory/SmmnaryView/F ileBuilding. aspx?fileld=2733485

Employment:
{ {This site)
1 (Al siteg)

Saleg:

$100,000 {'This sus)
US fActual)
$100,000 {All sttes}
US (Actual)

Employmant:
3 (This site)
3 (All sites)

Sales

$200,000 (This site)

Us (i Esﬁmated/Mods/ed)
$200,000 (Al sites)

us (Estimated/mogsled)

Emp!nyrﬁent:
3 (this site)
3 {All sites)

Sates:

$280,000 (This site)

us (Estimated/Madeled}
$280,000 (Al 5ites)

us (Estimated/Modefed)

Employment;
10 {Tnis site)
10 (Al sitas)

.Saias:

$4,000,000 (This site)
US (Actuat)
$4,000,000 (Al sites)
US (Actuaf)

Empisyment:
12 (This site)
12 (Al sitas)

Sates:

LAy / Ui to

Primary $I1C: 1313 5 T;Q —_—
Prmary NAXCS: 211111 (% %&
Line of Buginase:

CGrude Petroleum/Natural Gas Production Beer Cattie-Excent
Feadiot Genara! Crop Farm

Executives:
Mr Kenneth R Burger - Prasigant

Primary SIC: 1311
Primary NAICS: 211113

O (4
Line of Business; ‘ %\

Crude Petroleum/Natura! Gas Production Insurence

Agent/Broker

Execistives:
Mr Jag D Cree - Qwnsr

Primary 8IC: 1211
Primary NATCS: 211111
Line of Businass:

Gil & Gas Operator/Producer

J=c Uz
oD

Executives:

Pat Youngbload - Pregldant

Mr Steve Tienert - Corporate Secretary
Christie Burden - Vice President

Primary §28; 1311
Primary NAXCS: 211111

iz G5
line of Business: ’

Crude Petroleyum/Natyral Gas Production

Exetutivas:

Mr Jack T Curtis Ir - Partner

Mr Joe £ Curtis - Partnar

Mr David Cory - Chier Financiaj Officer

e

Primary SIC: 1311
Primary NAICS: 211111
Line of Business;

= Yzrg
OR

* Qil And Gas Production Company

8/19/2010



Location Type: Single Location
D-U-N-8g; 55-647-7230
GHB® Prescreen Score: (ow Rigk

Dawkin's Energies Ing

33: bawkin's Energics Inc

-Address:
808 W Francis Ave
Pampa, TX, 79065-6257

Phone: 806-665-9432

Location Type: Single Location
D-U-N-Sp! 17-411-9287

DBE® Prescresn Score! Low Risk

| Chisum Operating Ce Inc

/ 34: Chisum Operating Co Inc

Address: .
2115 Lea 5t {4
Pamps, TX, 79065-3227

Phone; 806-655-2878

Location Type: Single Location
D-U-H-S#: 07-167-8122

D&E® Prescresen Score; Low Risk

Caprock

35: Caprock

Addrass;
801 N Sumner St
Pampa, TX, 79065-5232

. Phane: 808-565-3398 .
Location Type: Single Location
P-U-N-Se: 1D0-247-7751
D&B® Prascrean Score: Low Risk

Bradley Qperating Co

36: Bradley Operating Co

Address;
11805 w McCullough St
Pampa, TX, 78065-1778

' Phone: 806-665-7130
Fax: 8B06-665-7516
Location Typa: Singke Location
D«U=f-55: 80-910-5745
D&B® Prescreen Soore: Low Risk

http://selectory.com/Seléctory/SmnmazyVimva {leBuilding.aspx?fileld=2733485

$900,000 (This site)
US (Estimated/Modeled)
$900,000 (Al sites)
US (Estimated/Modeled)

Employment:
3 (This site)
3 (Al sites)

Salas:

$200,000 (This site)

US (Estimated/Modeled)
$200,000 (Al gites)

US (Estimated/Madeled)

Employmant:
2 (This site)
2 {All sitas)

Salea:

$200,000 (This site)

US (Estimatea/Modeled)
$200,000 (All sites)

us (Estimared/Mode/ed)

Employment:
2 (This site)
2 (Al sites)

Saies:; ;
$230,000 (This site)
US (Actual)
$230,000 (All sites)
US (Acrual)

Employmant:
13 (This site)
13 (Al sites)

Sales:

21,300,000 (This site)
US (Ectimated/Mods)zd)
$1,300,000 (Al sites)
US (Estimated/Modeled)

1axs O UL 1o

Executives:

Ms Doraen Bruce - Owner

Mr Wallace L Bruce - Principai
Ms Terese Snow - Vice Presidant

Primary SEC: 1314
Primary HAICS: 211141
Line of Businoss:

Oil & Gas Weli Operator

R
C - WES
Executives: . O 0

Ms Julle Dawkins - Presidant

Glenette Dgwkin - Carporate Secretary
Mr Jimmy Goode - Vice President Q) i ;C_ {/

Primiary SIC: 1311
Primary NAICS: 211111

; 2
Line of Business: W u ‘)\g
Crude Petroleumy/Natura!l Gas Production

Executives:
Mr Jack Chisum - Prasident

Primary SIC: 1311 ‘N o, '
Primary NAICS: 211111 u%g“"
uine of Business: : 1

Crude Petroleum/Naturs! Gas Production Enginzering

oD

Executives;
Mr Steve Thomas - President
Smith Gery - Vice President

Primary S1C: 1311
Primary NAICS: 711111
tne of Buginegs: -
Drill Oil & Gas Wells

CH- Uz

Exacutives;
Mr larnes Bradiey - President

U C

8/19/2010



Basic Enargy Ine

37! Basle Energy Inc

Addregs:
100 N Price R
Pampa, TX, 79065-6900

Phone: 805~669-1093
Location Yype: Single Location
D-U-N-S#: 15-761-4447

DEB® Praserasn Score: Low Risk

Ananda Energy Inc
-\'/’. 38: Ananda €nergy Inc

Address:
316 5 Gray St
Pampa, TX, 79065-7214

Fhone: 805-6565-1004

Location Type: Single Location
D-U-N-8%: 18-374-2212

D&BE Prascrean Score: Low Risk

3 WOl inc
/' 38:3W0iltnc

Addrezs:
101 Naids St
Pampe, TX, 79065

Phona: 806-665-0034

Lecation Type: Single Location
D-Y-N-$2: 02-240-5517

D&B® Prascraen Soore: Low Risk

Flalns Mud LLg
g / 40: Plains Mud LLC
v

Address:
- 2004 N Russell 5t R
" Pamps, TX, 79065-3625

Pbone: 806-662-9818

- bocation Type: Singte tocation
D-U-N-S®: 79-666-5334
DBB®@ Prescrean Score: Low Risk

/ Cirele WO & Gas
\/ 41: Circle W Ol & Gas

Address:;
2501 Duncan St L.
Pampa, TX, 79065-3042

' Phone: 805-655-G750

http://selectory.com/ Selectory/Summary Vi

Employmant:
3 (This sitz)

3 {All sites)

Sales:

$270,000 (This site)

US (Estimated/togeles)

£276.000 (Al sites)

US (Estimated/Modalzd)

Empioyment:
2 (This ske)
2 (All sites)

Sates;

£500,000 (This site)
US {Actual)
$500,000 (Al sites)
Us (Actusl)

Employment:
6 (This site)
& (All sites)

Salaes:

$700,000 (This site)

us (Esﬁmamd/Mcdeied)
$700,000 (Al sites)

us (Esbimeted/ﬁfodeled)

Employment;
2 (This site)
2 (Al sites)

Sales;

$120,000 (This site)

us (Sst/mated/Modeted)
$120,000 (Al sites)

US (Estimsted/Modeled)

Employmant:
2 {This site)
2 (Al sitas)

Saleg:

ew/FileBuﬂding.aspx?ﬁIeId=2733435

A VW £ WL AV

Primary $3C; 1311
Primary NAICS; 211111

B e 3 o
C - 1S
Lina of Business:

Crude Petroleum/Natural Gas Produstion

Executives:
Mr Dennls Laycock - Prasident

¥ Laycotk ~ Corporate Secretary

Primary §IC: 1314
Primary NATCS: 211111

A 1 i
LR 3L
<
Line of Business:

Crude Petroleum/Natyral Gas Production

\
Executivas:
Mr Raiph Peters ~ Presidant

Primary SYC: 1311
Primary NAYCS: 2111117

| / i
Line of Buglnesg: C)—l ‘tl "%%S

Crude Petroleum/Natural Gas Production

éx r:c\x:'z;fé‘r - President @ 0
L/ Ope- / Q#L/L«L

C W Walls - Corporate Secretary
G M Walls Jr - Vice Prasident

Primary SIC; 1381

®rimary NAICS: 213111 ) f
Line of Business; %

Ot/Gas Well Drilling

Executivas: - O (0
Mr Richard Judson - Member

1(°f-/ ol

Primary SICr 1383
Primary NAXCS: 213111
Lins of Busingss;
QilyGas Walt Drilling

A yrs”
oD
/‘{ﬁM /O-(I/( <

8/19/2010



" Location Type: Single Location
D~U-N-8#: 36-200-6880
D&B® Prascreen Scora; Low Risk

Copan Corp

42: Copan Corp

Address:
101 Doyle St
PEmpa, TX, 79065

Phene: 806-665-1267

Location Type: Single Location
DaU=-N-S%: 05-6586-3784

DAB® Preseraen Score: Low Risk

Mrs Baird's Bakeries Business

43: Mrs Baird's Bakeries Business

Addrass:
2301 N Hobart St
Pampa, TX, 79065-2704

Phone:. 806-665-4824
Location Type: Granch
' D-U-N-§@: 79-699-3871
DEB® Prascreen Stom: Low Risk

: »V,n_ttage Weoodworks
| aa4i Vintage Wondworks

-Address:
310 W Foster Ave
Pampa, TX, 79065-6462

- Phone: 806-569-3498
" Location Typa: Single Location
D-U-N-S#; 01-602-7529 :
D&8® Prescraen Score: Medium Rjsk

Mary Killgo
335 Mary Klitgo

Address:
12105 County Road D 1/2
Pampa, TX, 79065-1110 )

Phone: 806-65-1983

Location Type: Single Location
D=U=-N-S®: 02-584-8158

‘P&B® Prescresn Score: Medium Disk

http://selectory.com/Sclcctory/ Summary View/F ileBuﬂding.asox‘?ﬁleId=273 3485

$97.600 {This §itd)
us (Estimated/fﬂcxdalvadj
$97,000 (All sites)
US (Estimated/Madaled)

Emiployment:
9 (This sitz)
9 (Al sites)

Salas:
$960,000 (This site)
Us Estimac‘ed//‘{cdeled}

* 5960,000 (Al sites)

us (Estz‘maced/:‘-?cde/ed)

Emplevment:
2 (This site)
1283 (Al sites)

Sales:

$261,390 (This site)

Us ¢ B‘timated/modeled)
$6,437,183,400 (Al sites)
US (Actual)

Employment:
1 (This site)
1 (Al sites)

Sales: ]
$58,000 (This site)

US (Estimatea/modeled)
$58,000 (All sites)

US (Estimated/Medeled)

Employment:
1 (This site)
1 (All sites)

Sales:

$62,000 (This site)

us (EstimamoyMadgleﬂ)
$62,000 (All sites)

us (Estimated/Modeled)

LMEY AV WL 1)

Ez@qutivas:
Mr David Wiengart - Owner

Primary 5IC: 1381

Primary BRICS: 213111

Line of Businaes:

Ol Fleld Service & O1) wel! Dnliing

(HL UBS

Executives:

Mr James L Romines - President

s Shirlene Topper - Comorate Secretary
Mr Kevin Romines - Vice President

14

Primary SIC: 2051

Primary NAICS: 311812

Line of Business:

Mfg Breat & Other Bakery Products

VU
04

Execitives:
Ms Mary Rodriguez - Branch Mansgear

Primary BIC: 2431
Primary NAXCS: 321918
Line of Businoss:

Mfg Millwgrk

(FR. U
Executivas:
Mr Brian L McAdog - Principat

Primary SIC: 2431
Primary NAZCS: 321018
Line of Business:

Mfg Miftwork

R U9

N

8/19/2010



8k Chemigals

46: Bb Chemicals

" Address:
8483 Rabbit Ln
- Pampe, TX, 79065-1515

Phone: 805-688-0076
- kucation Type: Singie Location
D=U=N-§#: 80-305-6394 e

D&BSY Prascrean Scara: Low Risk

Cetanese Americas Corp

47: Celanese Americas Corp

Address:;
Highway 60 w
Pampae, TX, 79065

Phona: 806-665-1801
Fax: 806-665-4125
Location Type: Branch ”
D-U-N~S#: 02-995-3846

DABO® Prescreen Score; Low Risk

Lapor Corp
48: Cabot Corp

Address:
3 tiles W On Hwy 60
Pampa, TX, 72065

Phona: 806-661-3100
Fax: 806-661-3044
Location Tyge: Branch
. D-U-N-§#: 03-903-1828
DREB® Pregereen Score: Low RISk

- Alien Hoss & Supply Ce

49: Allen Kose & supply Co

Address:
101 S Price Rd
Pampa, TX, 79065

Phone: 205-669-7173

Fax: 806-669-3502

-Location Type: Single Lacation
D-U-N-8#: 11-324-9924

DABD Praserean Seorc; Low ®ISK

Dutback Tanning

‘f"{ 50: Qutback Tanning

Address: R
2125 Coffes St
. Pampa, TX, 70065-3500

h‘rtpEf/selectow.com/Selectory/SwnmaryView/Fi}eBuﬂding‘aswx?ﬁleId=273 3485

Employment:
1 (This site)
1 (Al sites)

Salag:

$82,000 (This site)

US (Estimated/madsia)
$82,0C0 (All sites)

US (Estimated/Mogaled)

Employment:
40 (This sita)
7400 (All sites)

Salas:

$29,279,440 {This site)
us (Estimateoj/fvfodeled)
$5,082,000,000 (A} sites)
U5 (Actual)

Employment;
140 (This site)
3950 (All sites)

Sales:

$78,380,260 (This site)
us (Estimated/Modelad)
£2,243,000,000 (All sitas)
US (Actual)

Employmaent:
1 (This site)
1 (Al sttes)

Sales;

$180,000 (This site)
US (Actual)
$180,000 (Al sites)
US (Actval)

Employment:
2 (This site}
2 (All sites)

ABmB~ KX VLAY

- . # /
Primary SiC; 2819 - C/t -
Primary NAICS: 325158 L%’@— { <~>
Line ¢f Businass:

Mfg 1ndustrial Tnorganic Chemicals Wnol Chemicals/Products

Executivas:
Mr Bruce Babh - Prinzipal

e

Primary SIC: 2823
Primary MAICS: 325211

e rmics s CERL 1 | L

Manufactures plastics materizls & resing; manyfactyres

Inorganic chemicals

Executives:
Mr Ken May - Branch Manager

Primary SIC: 2895 MQ_‘ .

Primary NAYCE: 325182 C,/( L/{ %g
Line of Businega:

Manvfactures carbon black; manuiactures carpon &, araphite
products

Executives:

Mr Payl Fraser - General Manager
Dale Plart - Operstions Manager
Mr Arlin Carter - Purchasing Agent

/L/C

Primary §1C: 3052
Primary NAICS: 326220
Line of Buginess:
Hydraulic Hose Fabrication

CxFeE U2Y
A€

Exacutivas:
Mr Terance Goldsmith - Owner

Primary $3C: 3111
Primary NAICS: 316110
Line of Businass:
Leather Tanning/Finishing

CFR. s
D
//°m~/0-{ik@

8/19/2010



Phone: B05-5553-2145

Location Type: Singie Location
B-U-N-Sg: 15-721-5282

D&B® Prescreen Score: Low Risk

Pampa Gless Ing

.b/’/ 52: Pampas Glass Enc

Atdress:
1432 N Banks St
Pamps, TX, 79065-4108

Phone: £06-665-5100

Loeation Type: Single Location
D-U-f-82: 16-552-5273

DRE® Prascreen Scorve: Low Risk

Wildcat Ovarhead Danr Lo

52: Wildcat Gverhead Door Lo

Address:
Hwy 273
Pampa, TX, 79065

. Phone: 806-655-5557
Fax: B06-665-5557
Lecation Type: Single Location
DeU=N=S: 15.323.9840
D&B® Prescreen Score: Low Risk

N & T Speciatty Welding & Mrg

53: N.& T Speclalty welding & Bifg

Address:
1333 N Price Rd
Pamps, TX, 79065-3935

Phone: 806-665-6600

Fax: 806-665-56622

Location Type: Single Location
D-U-N-S#; 14-336-2650

DaB® Prescreen Score; Low Risk

. HI Risins Measurarment

54: HX Plaing Measurement

Address:
B33 & Price Rd

Pampa, TX, 79065-6906

Phone: B06-688-2779.

Location Type: Single Location
B-U-N-8%; 10-062-0868

‘D&BS Prescrean Scare: Low Risk

http://sclcctory.com/Selectoxy/ Summary View/Fi]

Salss:

$75,000 (This site)

US (EstimatedyModeled)
$75,000 {Alt sites)

us ¢ Estimated/Modeled)

Employmant:
4 (This gite)
4 (il sites)

Salas: )
$180,000 (This site)

US (i Estimated/MOdQ.-’Qd)
$180,000 (All sites)

US (Estimated/Modeled)

Employment:
1 (This site) '
1 (Al sites)

Salea:

$56,000 (This site)

US (Estimated/Modeled)
$56,000 (Al sites)

us (Esﬁmatad/Moaeled}

Employment:
16 (This site)
10 {All sites)

Satea:

$31.400,000 (This site)
US (Actual)
$1,100,000 (Al sites)
US (Actual)

Employment:
3 (This site)
3 (All sites)

Ssles:

$250.000 {This sita)

us :'Estfmated/'modeleo')
$230,080 (Al sites)

Us (Estimated/modeted)

eBuilding.aspx?fleld=2733485

AQRu Ao VL3O

Exenugives:
Ms Linda 3 Going - Principal

Primary S1€: 3231

Primary NATCS: 327215
Lins of Businass;

Mfg Producte~Purchassd. Glass

CFR. Y2y
04

Executiven:
Mr Richard EHliff - President
Ms Elaine EINY - Corporate Secretary

Primary $1¢; 3442

Primary MAECS: 332321 C;{':Q__, (,g
‘Line of Busingsgs: %’6

MFG Metal Doors/Sash/Trim

2
Executives: /{/ (,_,

Mr William Wildeat - Owner

Primary $1¢: 3443

Primary NAICS: 332313 <
Line of Businags: Q \ U ~
Presser Vessel Manufacture

Executives:
My LarTy Norton - Prastdent
Ms Chartolte Hendricks - Director

Primary SXC: 3443
Primary NATICS: 332313 ’
Lina of Busginags: % X O
MFg Fabricated Plate Work

Executivas: /L’} i
Mr Gary Herr - Qwner &,

8/19/2010



Crall Praducts inc

55: Crali Pro<iuces Ing

Addrass:
2930 Highway 152 W
Pampa, TX, 79065

Phone: §06-655-8446

Fax: B06-665-9736

Locatien Type: Single Locstion
D-U-N-S&: 00-738-7434

D&B® Prescrean Scara: Low Rigk

Fabri Test Inz

. B&: Fabrl Test inc

Address;
11784 Highway 152
‘Pampa, TX, 79065-1408

Phone: 806-669-2195
Location Typa: Single Locaton
D-U-N-S#: 15-581-9352

-D&B® Prescreen Score: Low Risk

FMC Technolegiss Ing
US7EME Technologies Inc

Addrass:
112 Westemn St
Pampa, TX, 79046

-Phone: 806-665-3279

Location Type: Branch
DeU-N-S%; 12-376-8108

D&B® Pregcreen Score: Low Risk

Speciziiy Welding & Machinas
‘58: Speciatty Weiding & Machines
Address;
2225 Alcock St
Pampa, TX, 79065-5711
Phena: 806-665-28747
Location Type: Single Location

D-U-N-Ss: 01-221-9556
BAB® Prescrean Seora: Low Risk

Qlenn Brummets

59: Glenn Brummets

\/ Adtiress:

501 Perry St i{{
Pamps, TX, 79065-575;

Phone: 806-665-6353

ﬁttpi//seIeétory.com/Selectoxy/SurmnaryView/P il

Employment:

38 (This site)
38 (o sites)

Saiss:

$4,000,000 (This site}
US (Estimateg/Modeizd)
$4,000,000 (Al sites)
US (Estimatedyriedsled)

Employmant:
L5 (This site)
L5 (All sites)

Saleg:

$640,000 (This site)

us (Estr‘mated/Modeled)
$640,000 (Al sites)

us (Estimated/Modealed;

Employment;
11 (This site)
10400 (Al siteg)

Salag:

$2,330,680 (This site)

us (Esﬁmated/Mcde/ed)
$4,405,400,000 (Al sitas}
US (Actual)

Employmens;
30 (This sita)
30 (All sites)

Sales:

$12,000,000 (Tnis site)
US (Actual)
£12,000,000 (a1l sites)
US (Actual)

Employment:
1 (This site)
1 (Al sites)

Salss:

cBuilding.aspx?ﬁieId=2733485

s Lo WL LU

Primary SIC: 3443 % { U
Primary MAICS: 332313 -

Line of Businass; )

Manufactures boiler shop, metal plate Process or storage
vessels; manufacturas genarsl fine industrial-filters

Mr Waynie Wilson - Presigant Uj L
Mg Amy Davis - Manager

Exerutives: /7

Primary $1¢; 3499

Primary NAICS: 332999

Line of Business:

MFg Misc Fabricated Motat Producks

CH. U3

ge

Execuglves;
Mr Jerry € Carlsor - president
Mr Carlson Sherry - Vies Prezigent

Primary $1¢: 3533
Primary RAICS: 333132
Line of Business:

Mfg Oil/Qas Fiald Machinery

e S
e

Exocutivas:
Mr Rick Tatton - Branch Manager

Primary SIC: 3533 ’F@ q

Prithary NAICS; 333132 C,_/ . /?D 3
Line of Business:

Manufactures oil 8 gas drilling rigs & equipment;

manufactures drilling tools for 983, Ol Or water wallg

Executives:
Sidoey Mauldin - Owner
Dawng Moulding ~ Dwner

e

Primary S1¢: 3533
Primary NAICS: 333132
Lino of Business:

MFg Oit/Gas Fieta Machinery

PR K=
04
#}M A\MQ 'S

8/19/2010



Location Type: Singie Location
D-U-N-5#: 02-966-6794
DREY Pregcreen Score: Low Risk

CTW Brake Rims Inc

60: CTW Brake Rims Inc.

Address:;
Pampa Industrial Park £
Pampa, TX, 75055

Phone: 506-665-0289
" Fax: B06-555-029¢
Location Type: Single Location
D-U-N-S#: 12-124-5357
DRBE Prastreen Seore; Low Risk

El Farmer & €o

‘61: €1 Farmer & Co

- Address:

PO Box 785 -
Pampa, TX, 79065-0795

Phione! B06-669-0913 -
tion Type: Singie Location
D-ti-N-8%. 82-463-8063
' D&B® Prescreen Soore: Low Risk

: F,lu@'d Compressor Corp

62: Fluid Compressor Corp '

Address:
2538 w Kentucky Ave
Pampg, TX, 79065-1245

Phona: 806-669- 7499

Location Type: Headquarters
B-l-N-Sg~ 08-030-9749

D&E® Prescreen Score: Low Risk

Morgan Kinder

63: Morgan Kinder

Adddregg:
8578 County Rosd 24
Pampa, TX, 79085-1315

Phone: 806-655-4625

Location Yype: Single Location
B-U-N-S#: 00-432-2802

DAR® Prescreen Score: High Risk

Enbridge Energy US Inc

http://selectory.

$100,000 (This shte)
us (Es‘dmal‘ed/ﬂodslad,‘
$100.000 (Al sites)
US (Estimated/Modeled)

Employment;
12 (This site)

12 (Al sites)

Sales:;

$1,500,000 (This sitg)

us (Estlmated/Madeled)
1,500,000 (Al sites)

US (Estimated/Modeled)

Employmant;
2 (This site)
2 {All sites)

Saleg:

$120,000 (This site)

US (Estimstedy, Modeleq)
$120,000 (Al sites)

US (Estimated/mocteled)

Employment;
14 (This site)
14 (Al sites)

Employment:
2 (This site)
2 [All sites)

Sales:

$120,000 (This site)

Us (i Estimatea/mdeled}
$120,000 {All sites)

USs £ Esz‘imat‘ed/Madeled)

com/Sele«:tornymnmaryView/F ileBuilding aspx?fileld=2 733485

. Exsewtlves:

-Primary Sic; 3369

Exacutives: .
Mr Glenn Brummett - Qunar

Primary $1C: 3533
Brimary NAICSy 333132
Line of Business;

Mfg Oil/Gas Fislg Machinery

C:?il- 8
e 7
A

Mr Bill Willis - Presigent
Ms Leona Willis - Compuorate Secretary
Mr Lindon Willis - Vike President

Primary 51¢: 3537

Primary NAICS: 333524
Line of Buginess:

Mfg Industrial Trucks/T, ractors

CF - 5=

o

E:iecutives:
Ms Jane Chapman - Principa!

Primary SIC; 3563 W { J( 3
Primary NAICS: 335912 [_/ %
Line of Businass:

Mfg Air/Gas Compressors Whol | ndustrial Equipment

Executives:
Mr Shawn Cliton - Prestgent D

Primary NAICS: 335959

CFR. U3
Lina of Businass:

Mfg General Industrigt Machinery /\J/ P

8/19/2010



o / §4: Enbridge Energy US Inc

Address; -
1313 N Hobart St
Pamps, TX, 79065-4121

Phone: 8056-663-770¢

Location Type: Singlz Location
DaliMS%: 86-016.5385

DRB® Prescreen Score: Low Risk

“Schiffman Marhine Co

§3: Schiffman Machine Co

Address:
10118 S Price Rd
Pampa, TX, 79065

Phone: 806-665-4322

Fax: 806-665-0092 ‘
Location Type: Single Location
D-U-N-S#: 04-136-8366

DRE® Prescreen Score; (ow Risk

nef Rallway Co

66: 8nsf Raliway Co

Address:
- 200 E Atrhison Ave "
- Pamps, TX, 70065-652¢

Phons: 806-665-2205

Location Type: Branch
D-U=-N-S#: 17.936-4377

D&B® Prescreen Score: Low Risk

O'Brien Enterprisas

. 87: O'Brian Enterprisas

. Address;
. 121386 E Frederic Ave
. Pampa, TX, 79063-1512

Rhone: 808-6654927
‘Fax:-806-665-4927

Lozation Type; Single Location
D=UuM=5: 61-035.7683

D&B® Prescreen Score: Low Risk

Tumhleweed Fabricstion

68: Tumblewsed Fabrication

Address:
8135 Ranch Rd 743
Pampa, TX, 79066

Phane: 806-665-4750
‘Location Type: Single Location
DelaN.Gi: 16-950-3955

B&B® Prescreen Score: Low Risk

hrtp://selectory.com/Selectory/

Employmant:
7 {This site)
7 (Al sites)

Sales:

§920,000 {This aite)

us (Estimat‘eﬂ/ﬂodt’/ed)
$420,000 (Al sites}

us {EsUmated/Moa’e-’ed)

Employmant;
4 {This site)
4 (Al shtes)

Salas:

$350,000 (This site)
U5 (Actual)
$350,000 (A sites)
US (Actusl)

Employment
25 (This site)
257000 (Al sites)

Sales:

$112,493,000,000 (All sites)

US (Actual)

Employment:
6 (This site)
6 (Al sites)

8ales:

$200,000 (This site)
US (Actuz()
£290.000 (Al sites}
US (Actval)

Employmeng:
1 (This site)
1 (All $ites)

Sales:

$78,000 (This site)

us (Esﬁmated/Moa‘efed}
£78,0G0 (Al sites)

Summary View/F leBuilding. aspx?fileld

Primary 51C; 3569
Primary NAICS: 333999
Line of aniness:

Mfg Gerera! industrial Machingry

Executiveg;
Mr B Tervy - Principal

Primary 5IC; 3599
Primary NAYES: 332710
Line of Businass;

e = i RN A S V)

(PR 433
oL
Q-C\C"UL

CFR UBR

Mfg Tndustrial Machinery Mfg Qil/Gas Field Machinery

Executives:

Ms Gensve L Schiffman - Owner
Mr Qrval 8 Schiffman ¥ - Owner

A ¢

Ms Carla Schiffman - Bookkeaper

Primary §1C; 3743

Primary NATCS: 335510

Line of Businege:

CFE- H42D

Manufactures ratiway matntenance cars

Executives;

Mr Darren Martin - Manager
Mr Larry Gawthrop - Ma nager

Primary $31c: 379z
Primary NAICS: 336214
Line of Business:

MFfg Trailers '

Execurives:
Ray Q‘Brien Sr - Ownar

Primary SIC: 3847 .
Primary NAICS: 339113
Line of Business;

Jiy

CHAL U=

A

L. 43

Mfg Surgicar Appliances/Supplies

Exscutivas:
Ms Dells Moyer «~ Gwner
Mr Jim Moyer - Owner

=2733485

8/19/2010



Oid Sitver Chest
’ ,4.9: Old Sitver Chest

Address: p
2305 Rosewood Ln -~
. Pampa, TX, 79065-2809

Phone: 806-665-7376

Location Type: Single Location
D-U-N-S#: 07-507-0529

D&B® Pregcreen Scare: Low Risk

Spur Shog

7 70: Spur Shap

#Address:
-1231 Finley St p“
Pampa, TX, 70065-8305

Phone: 806-665-6454

. Locatlon Type: Single Location
D-U-N-S#:- 10-246-3853
DBB® Prescresn Score: Low Risk

Great Plains Traditional Bow

) / 71 Great Plaing Traditional Bow

Address:
314 W Foster Ave
Pamps, TX, 79065-6402

Phorie: 806-665-5463 ‘
Loestlon Type: Single Location
D-U-N-Sst: 97-860-5070

D&BE Prescreen Score: Low Risk

Signs of Ho#e LLC
.?2: Slgns of Hape LLT

Address:

8101 FM 749

Pampa, TX, 79065-1710

Phone: 806-665-3533

Location Typae: Single Location
DeU-N-S#: 03-185-3664

D&E® Prescreen Score! Kigh Risk

Rt Signs

73: Ry Signs

htp:/fselectory.com/! Selectory/Summary View/F ileBuilding.aspx?fileld=2733485

Eali — O A R

us (Estimateo/pModsiod)

Employment; Primary SIC: 3934 (_/\{% 5
{ (This site) Primary NAICS: 330810 C Lo
1 (AllLsites) Line of Business:
Mg Silverwars/Plated Wars
Salas: O @
$49,000 (This site) Exascutives;

US (Estimated/modeled)
$49,000 (All sites)
US (Estimated/modeled)

Mr Edward Marshall - Qwner

Hhme [«

Employment: - Primary SIC: 3914 ):{ L{P ”5
1 (This site) Primary NAXCS: 333917 C 0 2 "

1 (Al sites) Line of Business:

Mfg Sitverware/Plated Ware
Sales:
$48,000 (This site) Execurlves:

Us (Estlmated/ModeFea) Mr Blily Kiapper - Ownar
$48,000 (Al sites)
US (Estimated/Mcdeled )

Employment:

., (FE USS

4 (This site)
4 (All sites) Line of Buginegg:
1 Mfg General Archery Equipment Ret Archery Supolies
as:
§375,000 (This site) Exucutivas:
US (Actuat) Mr William Forman - Gwnar C} @
$375,000 (Al sites)
US (Actua))
Ermployment: Primary 51C: 3993 B
1 (Tris aite) Primary NAICS: 339950 CFQ, q%%
1 (Al sltes) Line of Business:
Mg Signs/Agvertising Specialties
Salas:

346,000 {This site)

us { Estimated/Madeled)

$46,000 (All sites)

us (Estimsted/Modsted)

N

8/19/2010



/ Addragg:

1313 N Starkweather St
- P3ND3, TX, 79085-4423

Phone: 806-565-6527

Locagion Type: $ingle Location
P-B-N-S2! 75-404-0375

-DEB® Prescraon Seore: Medium Risk

i;i&ii Bit Sarvica
e 74: H&H Bit Servica

addrass:‘
1165 Neg! Bg £
PEMDa, TX, 79065-7711

Phane: 806-669-7818 -

Location Type: Single Location
D-U-N-S#: 96-749.6415

baB® Perescreen score: Low Risk

Willis Ofifiaid Manufacturing

75: Willis Oilfiela Manufacturing

Addregs:
8595 C R 12 and A Half
Fempa, TX, 79085

Phons: B0G-665-0865

Lotation Type: Single Location
D-U-N-53: 01-101-2639 .
D&B® Pregcreen Score: Low Risk

- Rot Headz

./ 76t Hot Hend:

Address: -
1600 N Hebart St
Pampa, TX, 79065-4100

Phone: 806-440-1446

' -Location Typa: Single Location
B-U-N-S#: 01-945.4699
D&B® Prescreen Score; Low Risk

- Heavenly Scent Candles Lic
\/ 77: Heavenly Scent Candles LLC

Addr‘assz
3000 Rogewood Ln Fm
Psrnpa, TX, 79065-2624

Phone: 808-569-5554

tor Type: Singls Location
D-U-N-S#: 61-045-4105
PEB® Prescrasn Scors: Low Risk

http://sclecmry.comlseiectory/SummazyView/FﬂeBmIding.aspx‘?ﬁleld=2733485

Employmenn
1 (This site)
1 (Al sttes)

‘Saleg:

$48,600 (This site)
US (Estimated/modsled)
$48,000 (Al sites)
us (Estimated/Mecete d)

Employment:
1 {This site)
1.(All sites)

Sales;

$53,000 (This sita)

us (Estimal‘ed//‘fcdeled)
$53,000 (all sites)

uUs (Esuma:ed/Mode/eq)

Employment:
3 (This sie)

3 (All Sites)

Sales:

5120,000 (Thig site)

US (i Estimeated/Modsfer)
$120,000 (Al sites)

us (Estimat&d/Mode/ed)

Employment:
2 (This site)
2 (Al sttes)

Sales:

$63,000 (This site)

us (Esﬁmsred/Mcde/ecl)
$63,000 (All sltas)

us (Estimated/Madsled)

Empiuyment;
1 {This sita)
1 (Al sltes)

Sales:

367,000 (This Site}

us (i Estimated/Modeledj
$67,000 (Al sites)

us {Estimated/Model‘ed)

Executives:

—epme 4 wa 2w

Primary SI1C: 3593
Primary NAICS: 339950

D U=y
Line of Businacs; C/ i { ""3
Mfg Slans/Advertsing Speclaities

Executives:
Ms Tina M Lemons - Frincipal

Primary SI0: 3963
ﬁrimaw NAXCS: 339950

I R [z —
: CH ==z
Line of Businesas: -
Mrg Signs/AdvertSsing Specinities

Mr Will Hahn - Ownrer

Primary SIC: 3099
Primary NAICS: 339999
Ling of Business;

Mfg Misc Products

C(FE- 433
(VA

Primary S¥¢: 3059 (-—%r:l e
Prlmary MAICS: 339909 OW "-)
Line of Business;

Mfg Misc Products

Primary SXC: 3995 ; 7 !
Brimary NAICS: 333595 C - “4\ L‘{“
Line of Business:

MFg Mis¢e Products

Executives:

Mr Kenneth R Dean - Member
Ms Susan L Daean - Membar
Mr Sammy Doyle - Member

8/19/2010



Cameron internationad Cory

78: Comeron tnternational Corp

Addrass:
423 S Gray st
POmpPs, TX, 79065-7203

Phone: 806.6565-1647

¥ax: 806-569-319¢

Location Type: Branch
B-U-N-Sgr 18-752-5308

DAR® Prescreen Score: Low Risk

Finish Line

/ 79: Flnlgh Line
3 .

'

Address: .
408 S Cuyier-st
Pampa, TX, 79065-7316

Phone; 806-665-7707

‘Lecation Type: Single {ocation
D-U-N-S#: 03-6571-4608

DEB® Prescraen Score: Low Risk

.h'ttp://selectoxy,com/Seiectory/Smamaary

Employment:
23 (This site}
18100 (Al sitas)

Sales:

$2,884,614 (This gt}

US (Estimated/Madeled)
#3,223,245,000 (Al sites)
US (Actust

Emgloymant:
2 (This site)
2 (Al sites)

Saleg:

$98,000 (This site)

us (Estimot*ed/Mcdeled)
$98,000 (All sites)

us (Estlmafed/l\*’rodeied)

View/F i)eBtﬁIdhxg.aspx?ﬁieIdﬁ?B 3485

S MEY 2w A aw

Primary S1C: 7699 i D) oy wpm
Primary NAICS: 811219 C/F L( =D
Ling of Businass:

{ndustrial machinary repair 8 maintenance services;
manufactures moter vehicle parts & acressories; sutarmotiva
engine rabuifding sarvice, manufacturas ajr & gas

comprassors P

g )
Exatutiven: , / (, L
Mr Patrick Nickles - Vice President i
M3 Tont Connglly - Purchasing Agent

Mr John Hendersen - Sates Mangger

Primery SIC: 7659
Primary NAICS: 811310

Line of Business: CJ'F’ fi %3

Repair Services Ret Motorcycles Mfg Industria! Machinery

Executives:

Mr Jamas Keough - Qwner m

8/19/2010



E. Pretreatmment standards
Is the SIU or CIU subject to technically based local limits as defined in the mstructions?
O Yes No

Is the SIU or CIU subject to categorical pretreatment standards found in 40 CFR Parts 405-
471?

O Yes No

If subject to categorical pretreatment standards, indicate the applicable category and
subcategory for each categorical process.

Category: Subcategories: NA
Click or tap here to enter text. NA
Category: NA
Subcategories: NA
Category: NA
Subcategories: NA
Category: NA
Subcategories: NA
Category: NA
Subcategories: NA

F. Industrial user interruptions

Has the SIU or CIU caused or contributed to any problems (e.g., interferences, pass
through, odors, corrosion, blockages) at your POTW in the past three years?

0 Yes No

If yes, identify the SIU, describe each episode, including dates, duration, description of
problems, and probable pollutants.

NA

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 63 of 67



PAMPA QUADRANGLE
U.S. GEOLOGICAL SURVEY TEXAS

ZUSG

scionce for a changing word

s U.S. DEPARTMENT OF THE INTERIOR

7.5-MINUTE SERIES

101.0000 100.8750
sese IO 20 21 2 23 2 2 2 27 28 29 30 35,6250

SLUDGE DRYING BEDS
OVERFLOW BASINS -
PROPERTY BOUNDARY

TREATMENT FACILITY BOUNDARY

(A

. DISCHARGE POINT
/ 4 - 36
. e 1-MILE RADIUS

PAMPA, TX
2022

DESIGN BY | DATE |DPRAWING NUMBER

DAY w [wss | 36-1003-V1.1 USGS TOPO MAP
CHECKED BY JT 10/2025 W.O.NO: 361003

- .0.NO.: 36
APPROVED BY GT 10/2025 CITY OF CITY OF PAMPA J—

ENGINEER | BY | DATE AMPA WWT PLANT
PLOT DATE: 11/20/2025
DATE BY DESCRIPTION W.0.NO. CHK. | APP. | DESIGNED BY LLR 10/2025 /
REVISIONS PROJ. APPROVED LLR | 10/2025 PAMPA TEXAS  FIRM NO. 3000 | REVISION 0




Francesca Findlay

From: Friend, Justin <Justin.Friend@jacobs.com>

Sent: Wednesday, December 3, 2025 8:09 PM

To: Francesca Findlay; Gary Turley

Subject: Re: WQ0010358002 City of Pampa

Attachments: Municipal Discharge Renewal Spanish NORI.docx; 36-1003-V1.1-USGS Map.pdf
8. Attached

9. Attached

11. Attached

Justin Friend | Jacobs | Project Manager
M:918-213-5809 | justin.friend@jacobs.com
2801 West Kentucky Ave | Pampa, TX 79065

From: Friend, Justin <Justin.Friend@jacobs.com>

Sent: Wednesday, November 19, 2025 2:40 PM

To: Francesca Findlay <Francesca.Findlay@tceq.texas.gov>; Gary Turley <gturley@cityofpampa.org>
Subject: Re: WQ0010358002 City of Pampa

Dear Francesca,

Paper copy should be there today via UPS overnight
Gturley@cityofpampa.org-attached

Yes

The City of Pampa Wastewater Treatment Facility
Gray-attached

225395

200 W Foster Rd , Pampa, TX 79065-attached
Pending

9. Pending

10. Correct

11. Pending

PN R ON =

Justin Friend | Jacobs | Project Manager
M:918-213-5809 | justin.friend@jacobs.com
2801 West Kentucky Ave | Pampa, TX 79065

From: Francesca Findlay <Francesca.Findlay@tceq.texas.gov>
Sent: Wednesday, November 19, 2025 1:38 PM
To: Gary Turley <gturley@cityofpampa.org>



Cc: Friend, Justin <Justin.Friend@jacobs.com>
Subject: [EXTERNAL] FW: WQ0010358002 City of Pampa

Dear Mr. Turley:

The attached Notice of Deficiency letter sent on November 19, 2025, requesting additional
information needed to declare the application administratively complete. Please send the
complete response to my attention December 4, 2025.

Thank you,

Francesca Findlay

License & Permit Specialist

ARP Team | Water Quality Division
512-239-2441

Texas Commission on Environmental Quality

o Tﬂliﬂ Ca'e "
“"Texas:

'I‘Hl:-imm.l!]
Please consider whether it is necessary to print this e-mail

How is our customer service? Fill out our online customer satisfaction survey at
http://www.tceq.texas.gov/customersurvey.

NOTICE - This communication may contain confidential and privileged information that is for the sole use of the intended recipient. Any
viewing, copying or distribution of, or reliance on this message by unintended recipients is strictly prohibited. If you have received this
message in error, please notify us immediately by replying to the message and deleting it from your computer.



	Admin Package Cover Page_Alt Language_Spanish
	Administrative Package Cover Page
	This file contains the following documents:
	Portada de Paquete Administrativo
	Este archivo contiene los siguientes documentos:

	wq0010358002-pls-eng-esp
	wq0010358002-nori eng
	wq0010358002-nori-esp
	wq0010358002-application-original
	wq0010358002-application-updates
	36-1003-V1.1-USGS Map
	Sheets and Views
	Model


	wq0010358002-nod response


